28557-GO01

[EZG0O]

a EIEER Company

SERVICE PARTS MANUAL

ELECTRIC POWERED UTILITY VEHICLE
(800 SERIES)

MODEL YEARS: 1999 - 2000
REVISED: 10/2000



SERVICE PARTS MANUAL

ELECTRIC POWERED
UTILITY VEHICLE

VEHICLES

WORKHORSE® 800
WORKHORSE® 800 LX
INDUSTRIAL 800

E-Z-GO Division of Textron reserves the right to make design changes without obligation to make these changes on units previously sold and the information
contained in this manual is subject to change without notice.

E-Z-GO Division of Textron is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



I NOTES |

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
distributor, E-Z-GO Branch or the E-Z-GO Warranty Department with vehicle serial number
and manufacturer code.

The use of non E-Z-GO parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii Service Parts Manual



I GENERAL INDEX |

SECTION Page No.
How to use the E-Z-GO Service Parts ManUAL............ooooiiiiiiiiiiieeeree et ee e e eeeeee e e e e aaeee s aas vii

ILLUSTRATED PARTS BREAKDOWN:

ACCELERATOR
» Pedal Box Assembly, Accelerator Pedal ...........occuiiiiiiiiiei et A-1
BATTERY CHARGER
+ PowerWise™ Battery Charger (POMaDIE) .......c.cocovveueueueueueeeeeieeeeeeeteteteeee s eeeseeeeae e s eneseeeeeseseaes B-1
+ PowerWise™ Battery Charger (ON BOAI) ........ccucueueueeeveeeeieeeeeeaeseaeseseseeeeessessssesesese s senensenans B-9
* Lester Battery Charger (POrtable) ........cooeiiiiiiee et B-17
BODY
. (WorkHorse® 800) Cowl, Front Shield, Instrument Panel, Floorboard..........cccccccovviiiiiieenennnee. C-1
* (800 Industrial) Cowl, Front Shield, Instrument Panel, Floorboard ..........ccccoevvierviinenccnn e C-2
« Battery Rack, Splash Panel, Floormat, Seat Wrap, Side Panels .........ccccoccveviiiciiineecccieee e, C-3
* Front Bumper, Seat Filler Panels, Rear Fenders, Rear Panel ...........ccccovvvceeiiceinecn e C-4
* Ashtray, Ball Hitch, CleVisS HItCh ..........eiiiiiie e C-5
« (WorkHorse® 800 LX) Cowl, Glove Box Door, Front Fenders, Front BUMPET ...........ccccooevvneennn. C-6
BRAKES
* Brake Pedal (With brake lIghtS) .......ooiiiiie e e D-1
* Brake Pedal (without brake lIGhES) ........cooiiiii e e D-2
L= T L g1 Vo = PP D-3
VAT =T CT I ST = 1 TR D-4

CAB AND VAN BOX

L3 - o TR E-1
» Cab Mounts, WINAShIEId WIPET ......c..eiiiieiiieie ettt et en e e E-2
« Steel Doors, Vinyl Doors, Strobe Light........cooeiiiieieee ettt E-3
« Control Panel, Defroster/Cooling Fan, Worklight .........ccooeeiiiiiiiieee e E-4

DIRECTION SELECTOR
* Direction Selector, Reverse Warning BUZZET .........cooocevieoieeeiie e e s F-1

ELECTRIC MOTOR
L 1= o £ To3N Y, o] (o G-1

Service Parts Manual i



I GENERAL INDEX |

SECTION Page No.
ELECTRICAL SYSTEM

L= T= (T T PP PRSP H-1

* Charger Receptacle, FUSE BIOCKS ......ooouiiiiiie ettt H-2

« Ignition Switch, State of Charge Meter, HOMMN.........ooiiriee e e H-3

Sl LY=o | [To o RSP U UPPUPTUPP H-4

» Brake Pedal and Taillight CONNECHONS ......cooeiiiiiiii e H-5

L N TS To [ b= U o1 U] 1Y 1= =Y SRR H-6

* WOrKIights, Strobe Light......c ettt H-7

« (WorkHorse® 800 LX) Headlights, TUM SIGNal..........ocveereeroeeeseesreseeeseeseeseseesessssseeseessessessesnenn. H-8

ELECTRONIC SPEED CONTROL

» Electronic Speed Control Wiring, Solenoid WIriNg...........cooeeiiirieiieeeneeee e J-1

* Electronic Speed Control, Cover, SOIENOIA..........ciiiuiiiee et ee e e s esree e s esnereeeeeeans J-1
FRONT SUSPENSION

* Front Axle, Spindle, Wheel Hub, Shock Absorber, SPring........ccceeeeiicieeees e cieeee e ssieee e K-1
REAR AXLE

« Differential Cover, Drain Plug, Vent, Differential Guard .............cccoviiiiiiiiieiiiiiiee e L-1
REAR SUSPENSION

* Leaf Spring, ShOCK ADSOMIET .......ooi et e e M-1
SEATS

» Seat Back, Seat Bottom, Hip REStraint..........occuiiiiiiiiieie e N-1
STEERING

« Steering Box, Steering Shaft/Column/Wheel, Tie ROAS.......ccoviiiiiiieiiiiiiies e P-1
TRUCKBED

» Manual Dump Bed, Tailgate, DECAIS.........coeiiiiiiiei e ee e e et e e ssaeree e e eans Q-1

o Tilt Latch, Bed StOp Cable ........cciiiiieeeiee ettt e e eenee e sneeeeeneeean Q-2

e Bed Liner, Bed PivOt Fram@.. ... oottt e e e e e e e e e e e e e e e e e e e e e eeessaseassaanaaaans Q-3

L b= = 7= T o PRSPPI Q-4

* Electric Dump Bed, Tailgate, DECAIS........ccceiiiiiiiii ettt e e e ree e e eane Q-9

* Bed Liner, Bed PivVOt Fram@ ... ... ittt e e e e e e e e e e e e e e e e e e e eeeeeeseeeeeessearanas Q-10

« Actuator, Battery Connections, Toggle SWItCh .........cccoi i Q-11

v Service Parts Manual



I GENERAL INDEX |

SECTION

Page No

WEATHER PROTECTION

S T0 I o] o T PP P PSSP R-1

* Inside Mirror, 3-Sided SOft ENCIOSUIE .......ceuuveiiiiiiieieeeee ettt e R-2

L T a T T AT 11 o =SS R-3
WHEELS AND TIRES

* Tire and Wheel Assembly, Wheel, Valve Stem ........ooociiriiiiiiciie e S-1

A 01T I 001V = T £ S-2
SPECIALTY PRODUCGTS ..ottt e e e e e e et e e e e e e e e e e ea s snsaseaeeeaeeeeeeassasssssenereeeaeeeeean Appendix - A

* Special Tools

* Paint

» Performance Products
ACCESSORIES ...ttt ettt ettt h s a et e b e st e e bt e sae e e sbe e st e et e e eaee e aneesnreenneenane Appendix - B

* Accessories Listing

Service Parts Manual v



GENERAL INDEX

Notes:

vi Service Parts Manual



I HOW TO USE THE E-Z2-GO SERVICE PARTS MANUAL |

This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN
¢ APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual vii



I HOW TO USE THE E-Z2-GO SERVICE PARTS MANUAL |

Title Title

Left hand illustration page

(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the E-Z-GO Service Parts Department.

viii Service Parts Manual



I ILLUSTRATED PARTS BREAKDOWN |

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual



l ACCELERATOR Electric Vehicle

1 - Includes Items 2 - 37

To Harness
from
Direction
Selector

Part of
Frame

Page A-1 Service Parts Manual



I Electric Vehicle ACCELERATOR |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 25870-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 37) .uuviviiiiieiee e 1
2 70116-G01 ACCELERATOR PEDAL BRACKET .....eeiiiiee et 1
3 00984-G01 SCREW, #8 - 10 X 1/2" LG eeeeiiiee e eee e ee e seee e e seeeesee e sneeenns 4
4 25853-G01 PEDAL BOX AND COVER .....oii ittt 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG ..reee ettt sseee et e s e e 4
6 25861-G01 MICRO SWITCH. ..o e e e e e ennee e 1
7 00982-G01 SCREW, #4 - 14 X 5/8" LGi..ceeiee ettt sreee et ee e e e 2
8
9 25854-G01 INDUCTIVE THROTTLE SENSOR .....oi i e 1
10 00983-G01 SELF THREADING NUT, 3/18" ... eee e ieeeeieeeeie e eee e seee e see e 2
11 26551-G01 PLUNGER ...ttt e e e e 1
12 00486-G2 SETSCREW, #8 - 32 X 1/8" LG .ccei ettt 1
13 00550-G2 O 10 G\ LU I 2 P 1
14 17677-G1 SPRING RETAINER, 1/2" ...ttt 1
15 17979-G1 BUSHING ...ttt e e e e e e e e s e e e e snee e e e e nes 1
16 73046-GO01 COMPRESSION SPRING ......coiiiii ittt e e e ssanree e 1
17 17677-G2 SPRING RETAINER, 3/8"....cc oot 1
18 25859-G01 ACCELERATOR ROD ....coiiiiecieeeee et see st tee e e s 1
19 00532-G4 LOCK NUT, 5/16 = 24ttt ettt e e 1
20 10385-G4 CLEVIS YOKE (ADJUSTABLE)......cctitiee ettt eceee et seeee e 1
21 10386-G3 CLEVIS PIN, 5/18" X 1" LG weeiiteeeeeeeseeeesieeesieeeseee e seeeeseee e sneeesee e e sneeenns 1
22 17838-G1 NYLON BUSHING ......ooiiiiiieir et e e e e enes 3
23 17255-G1 TEFLON WASHER, 5/18"....coi i ceeiee ettt ettt e ee e e e snaeee s 1
24 10387-G3 COTTER PIN, 3/32" X 3/4" LG c.eeeeieiieee e eecieee ettt esee et ee e snnreee e 1
25
26 70134-GO1 o I Y I Y 3 I 1 1
27 00986-G01 PUSH NUT, ©/32" ...ttt ettt e st e s s e e s e e e e e e e e e nes 1
28
29 25879-G03 WIRING HARNESS (PEDAL BOX ASSEMBLY) .....uveeeiiereeeee e 1
30 17313-G1 LOOM FLEX, 3/8" X 8" LG (BULK)......ceeieeeeeee e 1

Service Parts Manual Page A-2




l ACCELERATOR Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 17618-G1 WIRE TIE ..o e 2
32
33 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 34 - 37)............. 1
34 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 35 - 36)............ 1
35 15766-G1 OVAL RIVET, 3/16" X 3/8" LGi...cccviierie et 6
36 27512-G01 ACCELERATOR PEDAL PAD .....ccoiiee e 1
37 * ACCELERATOR PEDAL ..ottt e 1
38
39 00715-G2 BOLT, 5/16 - 18 X 13/168" LG ...cveieeeereeee et 4

Page A-3 Service Parts Manual



l Electric Vehicle ACCELERATOR

Service Parts Manual Page A-4



Electric Vehicle

BATTERY CHARGER

¢/l - ¢ swal sepnouy - |

pJeog |0)uo)
wol d3yd

ov\\\\ﬁ -
6 _

Jaulojsuel| m
8 \@

L

Service Parts Manual

Page B-1



I Electric Vehicle BATTERY CHARGER

%////

@M—O—'—'—'—'—'T\T'

ML

BLK from
Transformer

Service Parts Manual

Page B-2



I BATTERY CHARGER Electric Vehicle

()
&,

32 - Includes ltems 33 - 42 |

40

DC CABLE INSTALLATION

©,

45

Chassis

Heat Sink

AMMETER INSTALLATION

Page B-3 Service Parts Manual



I Electric Vehicle BATTERY CHARGER

_G To Diode
~

T it

o Capaci or\\ﬁ f/ BLK i

g
0

To XF on Power 4
Input Board & _— l‘

To Normally Open \\%_//4\

on Relay at Power 4}/’4 b g\ o
Input Board

nput Boar ~ 5

i\
\/
¥

< 56
TRANSFORMER INSTALLATION \j

BRN from Control Board
ORN from Control Board
WHT from AC Cord
BLK from AC Cord
BLK from Transformer

GRN from
AC Cord

POWER INPUT BOARD GROUNDING
INSTALLATION DETAIL

Service Parts Manual Page B-4



I BATTERY CHARGER Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28115-G04 POWERWISE™ CHARGER (INCLUDES ITEMS 2 - 72) ...oveveiecieee e 1
2 * L0 1 1] 1
3 00513-G6 SCREW, #8 - 18 X 1 3/4" LG .eeeeee ettt 2
4 00559-G4 WASHER, #8 ...ttt e e s snnraee e e ene 2
5 11572-G3 EXPANSION NUT ..ottt e st e e e s snee e e s sannseeeeeeans 2
6 28104-G01 L o S Y V1S 1
7 00138-G3 SCREW, #6 - 32 X 3/8" LG ..eeeieiiiieieeeeteiee e seee st e e e e 2
8 00559-G3 WASHER, #6 ...t et e e st e e e srnrre e e e e ene 2
9 00567-G3 LOCK WASHER, #6 ......eeeeiiieicieeeeeeesiee e et e et sseeesneee e sneeeseeeeeneeenns 2
10 00525-G5 NUT, #8 - 32 et e s s ee s 2
11 18488-G1 D] I R URRR 2
12 01005-G01 SCREW, #6 - 19 X 5/18" LG .eeeeeeiiieie ettt siee e eeee s e e e 3
13 00559-G3 WASHER, #6 ..ottt e s e e seee e enneeeened 3
14 28111-G01 SUPPORT SPACER ...ttt ettt s 3
15 28110-GO1 ELECTRICAL CLIP ..ottt et e st e e s st ee e e s snnseee e e e 1
16
17 * L0 1Y 1
18 28102-G01 HANDLE ...ttt s e e e rnn e e s sanneeeeeas 1
19 00614-G4 SCREW, #8 - 18 X 1/2" LG .eeeeeeieetiee ettt e s e e 6
20 00559-G4 WASHER, #8 ...ttt e e s snnraee e e ene 1
21 28136-G01 LABEL (VENTILATION) ..ceiieicieee e se e eee et e e ee e s eeesmeeeeeneeenns 1
22 28136-G02 LABEL (DC CORD CONDITION) ....coeiiieeeeieeenieeeneeeeeseeeeseeeeseeeeseeeessneeenns 1
23
24 26979-G01 CAPACITOR BRACKET ....eeiee ettt stee s e e s e e e 1
25 28109-G01 L0 N X O] 8 ] o S 1
26 00969-G01 SCREW, #8 - 32 X 3/8" LG c.ueeeeiieeeeeeeeie e e et et e e e seee e e s 3
27 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi...uuviiieeiiieiieeeiciiiee e eetieee et e e e e e snnneeee s 3
28 11027-G2 LOCK NUT, 1/4 = 20 .eiiie e eecieee e eetitee et e e et ee e s s sntee e e s sneeee e e sannseeeeeeans 3
29 19388-G4 O 7 L 1
30 13557-G2 STRAIN RELIEF (AC) ..ciiieiieeiieeeeeee e e see e e esieeestee e enee e see s ennee e e nneeesnneeeseneas 1

Page B-5 Service Parts Manual




I Electric Vehicle BATTERY CHARGER |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 13557-G3 STRAIN RELIEF (DC) ..uuvtiiieiiiiie ettt ssee et ee e ssaneee e 1
32 28137-G01 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 33 - 42).......... 1
33 73051-G11 PLUG (TOP HALF) ..ottt 1
34 73051-G12 PLUG (BOTTOM HALF)...oooii ettt e 1
35 73051-G27 AUXILIARY CONTACT ..ttt e e 1
36 28114-GO1 [ 2 01 0 = {5 SRR 1
37 73051-G14 MALE PIN et e e e 2
38 73051-G08 SCREW, #10 - 32 X 1/2" LG (BRASS) .....etiieeeiee e 2
39 73051-G15 MAGNET ... e e e e s e e e s e sar e e e s eente e e e s eennreeeaeaans 1
40 73051-G16 SCREW, #6 - 32 X 1/2" LG (STAINLESS STEEL) ...ccceevveieeeireeeeend 2
41 73051-G10 LOCK NUT, #6 = 32 .ottt e e e e e e 4
42 73051-G17 SCREW, #6 - 32 X 1" LG (STAINLESS STEEL) .....cccvvvvveeieeeeieen, 2
43
44
45 28105-G01 AMMETER ... e e e e e e e er e e e eaaaaaean 1
46 00984-G01 SCREW, #8 - 10 X 1/2" LG .ttt e 2
47 00559-G4 WASHER, #8 ...t e e e e e e s e enneeee s 2
48 01003-GO01 BRASS WASHER, #10 ...ci ittt eetee et 4
49 22589-G2 SHOULDER WASHER, #10 ...t ee e 1
50 00771-G6 NYLON WASHER, #10.. ...t e e e e e 1
51 00528-G4 I L I 0 T 2SR 3
52 28106-GO1 BOAMP FUSE ...ttt e e e e e sare e e s e ennre e e e e eans 1
53 00565-G5 LOCK WASHER, #10 ...uuiiiiiiieieee ettt e e e 4
54 00378-G4 SCREW, #10 - 24 X /2" LG ceeeteieeeee ettt 2
55 00526-G3 I L I O T2 SR 2
56 28103-GO1 TRANSFORMER ..ot e s e ee e 1
57 27877-G01 SPACER SUPPORT ...t a e 4
58 17618-G1 WIRE TIE .. e e e e e e e e e e r e e e eaaea e s 2
59
60 00372-G3 SCREW, #8 - 32 X 3/8" LG ...ttt ettt 1

Service Parts Manual Page B-6




I BATTERY CHARGER Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 25977-G32 16 GA WIRE (GREEN 4" LG) ..ot 1
62 00565-G4 LOCK WASHER, #8 ..ot e e e 1
63 00526-G1 NUT, #8 - 32 e 1
64
65 * LABEL (POWERWISE™) ...t 1
66 28126-G01 CONTROL BOARD (POWERWISE™).......ooioiieeeereeeeeee e 1
67 28126-G03 POWER INPUT BOARD (POWERWISE™) ......ooiiiiieere e 1
68
69 00565-G7 LOCK WASHER, 1/4" ...ttt s e 2
70 00532-G2 NUT, 174 - 28 e 2
71
72 71785-G01 LABEL (REMOVE BATTERY) .ot 1

Page B-7 Service Parts Manual



I Electric Vehicle BATTERY CHARGER

Service Parts Manual Page B-8



Electric Vehicle

BATTERY CHARGER (ON BOARD)

Q
\: q

N\
0z ____,,,/%/
ot

piod OQ wod ITHM

8

sissey)

NOILVTIVLSNI H31INNV —

¥ uid Aejey
wol NIg

€8 - € sWa} sspnjouy - |

Service Parts Manual

Page B-9



BATTERY CHARGER (ON BOARD)

Electric Vehicle

Ge

pieog
induj Jemod 1e
Aejay uo uadp
AjewloN o]

S

GS ¥
Mg
picog €9
[01)U0D

- — pieog induj
‘/’//\.l.ﬁ/ 1amod uo

-~ /=

pI0D 00,k E/V 4x ol

Joyoeden o
G epoig o1
NOILVTIVLSNI HIWHO4SNVHL

Jowuoysues |
wodi M9

=

oz

Page B-10

Service Parts Manual



I BATTERY CHARGER (ON BOARD) Electric Vehicle

BRN from Control Board
ORN from Control Board

WHT from AC Cord

WHT 77 from Relay Pin 3
BLK from AC Cord

BLK 76 from Relay Pin 1

Pin 1 - Wire 76 to Input Board "COM"

Pin 2 - Tab Adapter 82, RED wire from Control Board

Pin 3 - Wire 77 to Input Board "WHT"

Pin 4 - Wire 78 to Heat Sink Clip

Pin 5 - Wire 79 to DC Cord RED Wire A

BLK from
Transformer

GRN to
=> Ground

RED from Control Board

RELAY INSTALLATION

POWER INPUT BOARD
INSTALLATION

AC Cord
Port

|

Front of
Charger

GROUNDING
DETAIL

Page B-11 Service Parts Manual



Electric Vehicle

BATTERY CHARGER (ON BOARD)

BATTERY CHARGER INSTALLATION

Front of Vehicle

— CHARGER RECEPTACLE COVER -~

Service Parts Manual

Page B-12



I BATTERY CHARGER (ON BOARD) Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28115-G06 POWERWISE™ CHARGER (ON BOARD) (INCLUDES ITEMS 3 - 83)............. 1
2
3 * L0 1 1] 1
4 00513-G6 SCREW, #8 - 18 X 1 3/4" LG eeeeeiieiiee ettt eee e e e e 2
5 00559-G4 WASHER, #8 ...ttt e e s snnraee e e ene 2
6 11572-G3 EXPANSION NUT ...ttt et eeesee e e eneeenn 2
7 28104-G01 N ] N RURRR 1
8 00138-G3 SCREW, #6 - 32 X 3/8" LG ...eeiiiieeiiiie ettt seee s e e e e e e 2
9 00559-G3 WASHER, #6 ..ottt e s e e seee e enneeeened 2
10 00567-G3 LOCK WASHER, #6 ......eeeeiiieicieeeeeeesiee e et e et sseeesneee e sneeeseeeeeneeenns 2
11 00525-G5 L T 7SR 2
12 18488-G1 D] I R URRR 2
13 01005-GO01 SCREW, #6 - 19 X 5/16" LG ..ooeieee e 3
14 00559-G3 WASHER, #6 ..ottt e s e e seee e enneeeened 3
15 28111-G01 SUPPORT SPACER ...ttt tee st e e 3
16 28110-GO1 ELECTRICAL CLIP ..ottt et e st e e s st ee e e s snnseee e e e 1
17
18 * L0 1Y 1
19 28102-G01 HANDLE ...ttt e e s e e e e snnae e e e s snnneeeeeas 1
20 00614-G4 SCREW, #8 - 18 X 1/2" LG ..eeeeiie ettt e s 6
21 28136-G01 LABEL (VENTILATION) ..ceiieicieee e se e eee et e e ee e s eeesmeeeeeneeenns 1
22 28136-G02 LABEL (CORD CONDITION).....coiiiiieisieeeesieeeseeeeseeeeessseeesneeeeseeeeseeeesnneeenns 1
23
24 26979-G01 CAPACITOR BRACKET ....eeiee ettt stee s e e s e e e 1
25 28109-G01 L0 N X O] 8 ] o S 1
26 00969-G01 SCREW, #8 - 32 X 3/8" LG ..ueieeiieee et eiie e e sttt e e s 3
27 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi...uuviiieeiiieiieeeiciiiee e eetieee et e e e e e snnneeee s 3
28 11027-G2 LOCK NUT, 1/4 = 20 .eiiie e eecieee e eetitee et e e et ee e s s sntee e e s sneeee e e sannseeeeeeans 3
29 19388-G5 O 7 L 1
30 13557-G2 STRAIN RELIEF (AC) ..ciiieiieeiieeeeeee e e see e e esieeestee e enee e see s ennee e e nneeesnneeeseneas 1

Page B-13 Service Parts Manual



I Electric Vehicle BATTERY CHARGER (ON BOARD) |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 13557-G3 STRAIN RELIEF (DC) w.rveeeeeeeeeeeeeeeeeeeeeseeeeesseseseseseeseseesseeess e seeeesesesenens 1
32 | 73331-Gos DC CORD ASSEMBLY (INCLUDES ITEMS 33 - 37) ...covveeeeereeesesesene. 1
33 | 28108-GO1 DC CORD .ot ee e ee e ees s ee e 1
34 | 11343-G3 RING TERMINAL, 3/16" ....eoeeeeeeeeeeeeeeres s eeseeeeeeseseseeeseeess s 2
35 | 11343-Gi RING TERMINAL, 5/16" ..o eseeeeeeseeseeeseseeseeeseeeesseesseeen 2
36 | 17064-G1 FEMALE TERMINAL ... eeeeeeeeeee e eee e 2
37 | 22476-G1 HEAT SHRINK TUBING........coveeeeeeeeeeeeree s eeeeseeeseseses s eessee AR
38
39
40 | 22009-G1 ISOLATION MOUNT ... eee e seeee e eee e ses e seneeee 4
41 00559-G7 WASHER, 1/4" ...t see e eee e eee e es s ees e ses s e 4
42 | 00565-G7 LOCK WASHER, 1/4" ...ooeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseeee s eeseeses e sesesen e 4
43 | 00532-G1 NUT, 1/4 = 20....eeeeeeeeeeeeee e eeeee e seeee e e eeeeeses e e seneesee e 4
44
45 | 28105-GOf AMMETER ..ot see e ees s eeae s es e es e ees st eeseeeeeeese e 1
46 | 00984-GO1 SCREW, #8 - 10 X /2" LG cvveeeeeeeee e seeeeeeeeseeeseeeeeeeeesseeees e seseeses e senees 2
47 | 00559-G4 WASHER, #8 ..o e eeeeses e sesee e eeee s eee e es e ese s seseesese e 2
48 | 01003-GO1 BRASS WASHER, #10.......oveeeeeeeeereeeseeeeeseeeeseseseseseeseseesseeess e sseeeeeseseeees 4
49 | 22589-G2 SHOULDER WASHER, #10 ......eeeeeeeeeeeeseeeeeeeeeseeeseeeeeeeeesseeess e seseeseseeneees 1
50 | 00771-G6 NYLON WASHER, #10......oeveeeeeeeeereeeseeeeeeeeeeseeseseseseeseseesseeess e seeeeseseeesees 1
51 00528-G4 NUT, #10 = 320 eeeee e s seeee e ee e seeee s eee e eeee s seeees 3
52 | 28106-GO1 5O AMP FUSE ....ooooeeoeeeeeee e seeees e seee e eeeseseseseeeesee s es s eese e 1
53 | 00565-G5 LOCK WASHER, #10 w..eooeeeeeeeeeeeeee e seseeseeeeseeeesseeess e eeseeeeseeseseeseseseneeeee 4
54 | 00378-G4 SCREW, #10 = 24 X 1/2" LG oo eeeeeeseeeeeeeeeseeeseeeeeeeeesseeess e seseeses e senean 2
55 | 00526-G3 NUT, #10 = 24 oo ee e seeee e ee e es e eee e eeee s enees 2
56 | 28103-GO1 TRANSFORMER .......ooveeeeeeeeesee e seee e eeee e eeeee s ese s seseseeess e 1
57 | 27877-G01 SPACER SUPPORT ...ooeoeeeeeeseeeeeseeeseeseeeeeeseseseseseeeeseesseeess e seseeseseeesees 4
58 | 17618-G1 WIRE TIE oo ses e eee e es e es e ees st e 3
59
60 | 00372-G3 SCREW, #8 - 32 X 3/8" LG cvveveeeeeeeeeeeeeeseeeeeeeeeeeeeseeeeeeseesseeess e seseesenesenees 1

Service Parts Manual Page B-14



I BATTERY CHARGER (ON BOARD) Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 25977-G32 16 GA WIRE (GREEN 4") ... 1
62 00565-G4 LOCK WASHER, #8 ......oiiiiiie ettt st 1
63 00526-G1 NUT, #8 - 32 ettt e 1
64
65 * LABEL (POWERWISE™) ...ttt ettt 1
66 28126-G01 CONTROL BOARD.....cocttiittetttie ettt et 1
67 28126-G03 POWER INPUT BOARD ...ttt ettt 1
68
69 00565-G7 LOCK WASHER, 1/4" ..ottt 2
70 00532-G2 NUT, 1/4 - 28ttt ettt st e 2
71
72 21971-G4 Y N U 1
73 00138-G4 SCREW, #6 - 32 X 1/2" LG .ottt 2
74 14390-G9 LOCK NUT, #6 - B2 ettt sttt 2
75
76 25977-G38 16 GA WIRE (BLACK 4") (from Relay 1 to Power Input Board "COM") ....... 1
77 25977-G37 16 GA WIRE (WHITE 5") (from Relay 3 to Power Input Board "WHT")........ 1
78 25978-G161 18 GA WIRE (BLUE 6") (from Relay 4 to Heat Sink Clip).......ccvvvenerrieennnn. 1
79 25978-G162 18 GA WIRE (YELLOW 6") (from Relay 5 to DC Cord "RED")........cccccuennen. 1
80 25978-G163 18 GA WIRE (BLACK 7") (from Transformer S2/S3 to

Control Module "BIacCK") .....ceiueeiieeieieeeeiee ettt e 1
81 17902-G1 TAB ADAPTER (on Power Input Board "WHT" w/ 77 & AC Cord WHT) ...... 1
82 28305-G01 TERMINAL ADAPTER (on Relay 2 w/ Control Board RED).........c.ccceveennen, 1
83 27285-G01 TERMINAL ADAPTER (on Relay "COM" w/ 76 & AC Cord BLK)................. 1
84
85 71968-G01 SHIELD ASSEMBLY (INCLUDES ITEMS 86 - 88).......ccvvteeiieeiienieeneesieeeeeeae 1
86 71967-GO1 SHIELD ...ttt ettt ettt 1
87 22045-G01 CORD HOLDER ...ttt ettt et me e e 1
88 10570-G01 TV U 2
89 00106-G6 SCREW, #12 - 24 X 3/4" LGi..ceitieeeieteeeeee ettt ettt 2

Page B-15 Service Parts Manual



I Electric Vehicle BATTERY CHARGER (ON BOARD) |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
90
91 11027-G2 LOCK NUT, 1/4 = 20 ..ot 4
92
93 73173-G01 COVER PLATE ...ttt e 1
94 14601-G10 RIVET, 5/32" X 7/16" LG ..ceeeeeeeeee ettt 4

Service Parts Manual Page B-16



I BATTERY CHARGER, LESTER, 36 VOLT Electric Vehicle

Page B-17 Service Parts Manual



I Electric Vehicle BATTERY CHARGER, LESTER, 36 VOLT |

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 28516-G01 BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE
CONNECTOR, CE APPROVED (OPTIONAL)

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Service Parts Manual Page B-18



l BODY Electric Vehicle

=2 \
AN 7

Page C-1 Service Parts Manual



l Electric Vehicle BODY

See
LX Model Electrical

Cowl Cap

/ Cowl
Y

Industrial 800

o

Service Parts Manual Page C-2



l BODY Electric Vehicle

7 110 S
r A S
184, 1877 |__J3
185,186<
TS

Page C-3 Service Parts Manual



BODY

Electric Vehicle

8

154 - Includes Iltems 155 - 15

Vehicle Rear Bumper

L
©
—
1
~—
©
—
(2}
€
[9]
=
0
(0]
°
=
o
£
1
(=}
©
—

Vehicle Rear Bumper

<
N~
~—
'
[so]
©
~—
[0
€
Q
=
[}
(O]
°
=2
[$]
£
'
N
©
~—

Page C-4

Service Parts Manual



Electric Vehicle

BODY

Service Parts Manual

Page C-5



I Electric Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71510-G01 | UPPER FLOORPAN ...cootveeeeeeeeeseeeseseeeeseesseeesesseeessessessssseeesesssesessssesesssseseeees 1
2 14601-G11 | RIVET, 3/16" X 9/16" LG weorveeeeeeeeereeeseeeeeeeeeeeeseeeseeseeesesseeeseeseeeseesseesseseesses e 9
3
4 70451-GO1 | LOWER FLOORPAN........veeeeeeeereseeeeeseeeeseesseeeseesseeesesseesssseesesssessssssesesssneseeees 1
5 14601-GT1 | RIVET, 3/16" X 916" LG weorveeeeeeeeereeeeeeeeseeseesesssseessessessesseseseessseseesssesssessesssss oo 7
6 70452-G01 | ACCESS COVER.....veeereeeeeeeeeeeeeeeeeseeseseesseesseeseesesesseeeses e seseseesssseeeeseseeeseenes 1
7
8 71151-G01 | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) w.oorvveereeeeneee. 1
9 71153-G01 DEFLECTOR (PASSENGER SIDE) ......oveeereeeeeeeeeseeeeesseeeesseseeesesseeesseeee 1
10 | 71154-GO1 DEFLECTOR (DRIVER SIDE) w...corvveeeeeeeeeeeeeeseeeseeeseeeeeeeseesesseseeeeesesenseeee 1
11 00614-G5 SCREW, #8 - 18 X 5/8" LGievvrrevveerereeereeeeeeseeseesseeeseessessssssssseessesesessssseeesseees 6
12 | 71158-GO1 INSTRUMENT PANEL INSERT (FOUR CUP) ....oomveemereeeeseeeeereeeseeseeseeeeen 1
13
14| 71179-G03 | LABEL (SAFETY) comveeieeeeeereeeeeeeeeseeeseeeeeseesseeseseseeseees s eseseeeeses s sssseeesees e 1
15
16 : SERIAL NUMBER PLATE .....eoeeveeeeeeeeeeeeeseeeseeesesseeessssseesessessesseseseesseessssssenn 1
17 * CAPACITY PLATE ...oortveeeeeeeeeeeeeeeseeeeeesseeseesseseeeeseeseeseeseeeseesseeeseeseessessesses e 1
18 | 01041-GO1 | RIVET, 5/32" X 7/8" LG eeevveeeeeeeeeeeeeeoseeeeeseeseeeseeseeeeseseeesseseesses e sseseseseeseeeeeeeees 4
19
20 | 71413-GOT | SPLASH PANEL. ...coocooveeeeeeeeeeeeeeseeeeeeesesseeeesseeseesessessesssseseesseeesessseesssssesess e 1
21 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGivvooevveeeeeeeeeeeeeseeeeeeeseeseeeecesseseeeseeseeseeeee 1
22 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG (LATE 2000 PRODUCTION)................. 4
23 | 01036-G01 | SCREW, #10 - 24 X 3/4" LG (TO EARLY 2000 PRODUCTION) .......osvveerreeeneee. 4
24 | 11098-G7 LOCK NUT, #10 - 24 (TO EARLY 2000 PRODUCTION) w...corrvvereereereereeessesenens 4
25
26 | 71115:G0T | VINYL TRIM oo seeee e seeeeseeeeeeseeseeseeseeesees s eeeeeeeeseseeesees oo 2
27 | 71055-G0T | RIVET, 316" X 1" LG covvveerereeereeseeereeeeeereeessseeeseesesssseessssseessssesesesssseesesssessesseesen 10
28
29
30

:

Service Parts Manual Page C-6



l BODY Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 71051-G** LT Y SRS 1
32 71037-G02 NAMEPLATE (E-Z-GO) ...eeiiiieeeie e e eieeestee e sseeesseeeesnee e sneeesneaeesseeesseeesnneeenns 1
33 12064-G3 L WS o L R OO 2
34
35 71055-G01 AV I T L R G X PR 9
36 71056-G01 BOLT, 5/16 - 18 X 5/8" LGi....ueieeeiieeeieeeeieeeee et eee st seee e e e e e ennee s 4
37 00570-G2 L NS 1] 2 T Y RS 4
38 14601-G13 RIVET, 5/32" X 9/18" LG «.eeiiiiiieee ettt ettt e e e e e e snneee s 2
39
40
41 27166-G02 FRONT SHIELD .....ceeeiiie ettt e e st e e e e e e nsnee e e e e nnes 1
42 71015-G01 FRONT SHIELD BRAGE.......coi ettt e e e e e 2
43 01038-G01 SCREW, 1/4 - 20 X /2" LG .eeeeeie ettt see ettt s 4
44 16469-G7 WASHER, 1/4" .. ettt e e ste e e et e e e ere e s eeneeeennes 2
45 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi..ccooceeeee ettt eee e 2
46
47
48 74040-G01 FRONT BUMPER......coi ittt ettt st e e s e st e s e e s s e e ennee s 1
49 74037-G01 SPACER TUBE ...ttt ettt e e et e e enee e e e e 2
50 19859-G1 END CAP, B/4" ...ttt ettt e st e e e e e e e e e e e e e nnnee e e e e nnnees 2
51 75048-G01 SPACER, 172" ettt ettt e e e e enee s 2
52 00570-G2 WASHER, 5/16" ... ettt nee e s e e snte e e ese e e ere e e eneeeennes 6
53 00905-G8 LOCK WASHER, 5/18".......eiiiee ettt e st e e s e e e e e e e snee e e e e nnes 4
54 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LGi.coi ittt ettt et e e 4
55 74306-G0T | BUMPER (LX) c.orrveeeeeeeeeeeeeseeeseeeeeseeeeeseeeeeseeeeseseeseseeesesseeses e esesseseeseesseseeeeseeeseees 1
56
57
58
59 71219-G01 O 11 I 1
60 71413-G02 SPLASH PANEL....co ittt ettt et e e e et e e s e e s e e s neeesnneeeenneees 1

Page C-7 Service Parts Manual



I Electric Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 71101-GO1T | COWL SUPPORT BRACKET ....oorveeeeeeeeeeseeeeeesseeseesseesseseesseesessseesessseesssseneseeees 1
62 | 71102:G02 | SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG .rvveeeeeeereeeeeseeseeeseeeeesseseeessesenens 3
63
64 | 71462-GO1T | COWL SUPPORT BRACE ......ooveeeeeeeeeeeeeeseseeeesesseeesessseeseessseesessseesssssessssenens 1
65 | 00740-G4 SCREW, #10 = 32 X 1/2" LG cvverveeeeeeeeereeeeeesesseeeesssesessssessseessseesessseessssseessss oo 2
66 | 00559-G5 WASHER, #10....veeoeeeeeeeeeeeseeeeeseeseeseeeseeeseesseesesseeesseseeeseseseseesseesesseeseeseeeene 2
67 | 00921-G8 LOCK NUT, #10 = B2 ..o eeeeeeeeeseesseeeeeessseessessssessesseeesessesessesseessssseesses e 2
68 | 71055-G02 | RIVET, 3/16" X 1 1/8" LG wervveeeeeeeeereeeeeesesseessseeseesessesssessseseessseessssseesssssssessenens 1
69 16705-G9 SCREW, 1/4 - 20 X 1 1/8" LG« evveeeeeeeeeeeeeeeeeeeeeeeeeeeeeseseeeesessesseesesesees e eeeeseeen 1
70 14776-G1 RETAINER NUT (0’ TYPE), 1/4 = 20....vveeeeeeeeseeeeeseeeseeeeeeeseessesecesseseeesesseeseeeee 1
71
72
73 | 71289-G01 | NAMEPLATE (E-Z-GO) (OVAL) oveoeeeeeereeeeeseeeeeseeseeeseeseeseesseeeseeseessesseesssseeens 1
74
75 | 71214-G01 | FENDER FLARE (DRIVER SIDE).... . oocooreeesseeeeeseeseeseesseessesseeesssssssssssesssseeens 1
76 | 71214-G02 | FENDER FLARE (PASSENGER SIDE) ... rveceoeeereeeeereeseeeseesseeeseseeessesseesssseeens 1
77 | 71045-GOT | RIVET, 5/32 X 3/4" LGuuvveeeeeeeeeeeeeeoeeeeeeeeesseeeeeseeeeeseeseeseesseessesseeeseeesessesseesess e 6
78 | 00559-G4 WASHER, #8......vveoreeeeeeeeeeeeeeseeeeesseeseseesseseseseses s esssseeessseeeesesesesssseeeseeseeeeeees 6
79
80 | 75459-GO1 | GLOVE BOX DOORS (BOTH SIDES).....cveieeermeeeesseeeoseseeoseseesseesesseseeeseseesnee 1
81 75459-G02 | GLOVE BOX DOOR (DRIVER SIDE) ....veeovveeeeeeeeeeeeeeseeseeseeseessesseesesseeeseeee 1
82 | 75459-G03 | GLOVE BOX DOOR (PASSENGER SIDE)........omoeeooeeeroereeeereseeeeeeseeeeseseeeneee 1
83
84
85 | 71025-G02 | COWL ASSEMBLY (INDUSTRIAL) (INCLUDES ITEMS 86 - 95)........oorerveenee.. 1
86 | 71071-G** COWL (INDUSTRIAL) ...-veeoeeeeeeeeeeeeeeeeeeeseee s seeeeeeeseseeeeeseseesesseessesenes 1
87 | 71030-GO1 COWL CAP .o seeeeeeee e seeeeee s eees s eees s sees e seeseeeeeeees 1
88 | 71076-GO1 27Nz S 2
89 | 71035-GO1 FENDER FLANGE (PASSENGER SIDE) ....ovveeeeeeeeeeeeesseeeeesseseeesseseeessenen 1
90 | 71036-GO01 FENDER FLANGE (DRIVER SIDE) .....ovveeeereeeeeeeeeeeeeeeesseeeesseseesesseeesseeee 1

Service Parts Manual Page C-8



l BODY Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91 14601-G10 RIVET, 5/32" X 7/16" LGiurrvveeeeeeeeeseseeeeeeeeeeeseessessssssesessseessseseessesenesessseessssens 16
92 | 71101-Go1 COWL SUPPORT BRACKET ...oorveeeeeeeeseeeeeseeeeeseeseeeesesseeeeeesseessessessesseens 1
93 10570-G10 RIVET, 5/32" X 9/16" LGiuurvveeeeeeeeeeeeeeseeseeessesseesseeseesseseesseseeesseseeesessseesseeens 2
94 | 71037-G02 NV VI (=R (=2 o) N (c 1o o) N 1
95 | 12064-G3 PUSHNUT, 3/16" oo eeeeseseeeseseeeeseesseeseesssessssseessssseessessseseeseaesesssseeseens 3
9%

97 | 71117-G01 | FRONT COWL SPLASH PANEL w...oroveoeeeeeeeeeeeeseeeeeeseseeeeseesseeesessseesssssesess e 1
98 | 71102:G02 | BOLT, 1/4 - 20 X 1/2" LG errrvveeeeeeereeeeeeesesseessseeseesesseeesesssseseesseeessssseesssssessssenens 4
99 16469-G7 WASHER, /4" ..o eeeeeeeeeeeeseeeeeseeeeeeeeeseeeseee s see e see s esesese s s ees s seeseeeeee 1
100 | 10570-G11 | RIVET, 316" X B/4" LG vveereeeeeeeeeeseeeeeseeseeeseeseeseeseeesseseesses e sseseseseeseeeeeeeees 2
101 | 15121-G3 WASHER, 1 1/8" X 7/32" e soovveeeeeeeeeeeeeereeeseeeeesseessesseeesseseessesessseessseesssseseesesesne 2
102 | 71056-GO1 | BOLT, 5/16 - 18 X 5/8" LGi.veerevveereseeereeeeeesesseeesesseessesssseseseseeesssssessssssssessseeeeeees 4
103 | 14601-G10 | RIVET, 5/32" X 7/16" LG cerveeeveeeeeeeeseeeeeseeseeeseeseeeeseseeesseseesses e sseseseseeseeeeeeeees 7
104

105

106 | 71502-GO1 | ROCKER PANEL (DRIVER SIDE) ovcomrveeeeeeeeereeseeeeeeseeeesseseesseseeessesesesesssseeeeeees 1
107 | 71501-GO1 | ROCKER PANEL (PASSENGER SIDE) ......vveciveeeeereeeeeeeeesseseesseserseeseeeeseeen 1
108 | 15058-G6 RIVET, 3/16" X 3/4" LG vvvereeeeeeeeeeeseeeeeseeeeeseeseeeseeseeeeseeseesseseesseseesesseeeeneeees 4
109 | 16705-G1 SCREW, 1/4 = 20 X 1" LG evvveereeeeeereeeeeessesesesesessessssssessssseesesssssesseseseesseessssssenn 4
10 | 23726-G4 SPACER -...cotveeeeeeeeeeeeeeeeeeeeeeseeeeseseeee e eeessesees e eess e eeseseeees s eeesseeeeeesseesee e 4
11 | 00891-G2 LOCK NUT, /4 = 20 ..o eeeeeeeeeeeseeseeeeeessseeeseeeeseseeseeeseeeseeeseesseessessesses e 4
112 | 71507-G02 | SILL PLATE (DRIVER SIDE) w.ooouiveeeeeeeeseeseeeseeseeeseseeeesseseesseseesseseeeseeseeesseeees 1
113 | 71507-GO1 | SILL PLATE (PASSENGER SIDE) ... rveeeoeeeeereeeeeereeseeerseeseesssssessesseesesseeeseeees 1
114

115 | 71588-G01 | SEAT FILLER PANEL (DRIVER SIDE) ....orvveeoeeeeeeeeeeeseeeeesseseessesereseeseeeeseeen 1
116 | 71588-G02 | SEAT FILLER PANEL (PASSENGER SIDE).......ooveooieeeemeeeeosseeeessesereseeseeeseeee 1
117 | 14601-G10 | RIVET, 5/32" X 7/16" LG cvvveerveeeeeeeeeseeeeeseeseeeseesseesssssssseseeessesssssesesesesssseeseees 6
118 | 20271-G3 HOLE PLUG, 2" .oeeeeeeeveeeeeeeeeeeeeeseeses s seessesssssesesessssesssssssesessesessesseessssseesses s 2
119

120

Page C-9 Service Parts Manual



I Electric Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 70135-G01 PEDAL PIVOT COVER ... .ot 1
122 70048-G** FLOORMAT ...ttt e s e e ee e sn e n e s e nne e neennis 1
123
124 71844-G** SEAT WRAP PANEL WITH LOUVERS (PRODUCTION SINCE 5-99)............... 1
125 71379-G** SEAT WRAP PANEL (PRODUCTION PRIOR TO 5-99).....ccceiiiiniireeneeeeee e, 1
126 10570-G10 RIVET, 5/32" X 9/18" LG ..o e e 8
127 71609-G01 SEAT HINGE PLATE ... .ottt 2
128 10570-G11 RIVET, 3/16" X 3/4" LG ..ottt 4
129 20271-G2 HOLE PLUG, 172" ..ottt s 1
130 71259-G01 SIDE PANEL (DRIVER SIDE) ......cieoiiieeiereseerrenee e e s 1
131 71259-G02 SIDE PANEL (PASSENGER SIDE) .....ueiiiiiiiieieeieesee e 1
132 10570-G10 RIVET, 5/32" X 9/16" LG ...ceeee ittt 4
133 10570-G12 RIVET, 1/4" X 1/2" LG oot s 4
134
135 71379-G29 SEAT WRAP (INDUSTRIAL)....coiie it 1
136 71259-G13 SIDE PANEL (INDUSTRIAL) (DRIVER SIDE) ....cccouieiieeieee e 1
137 71259-G14 SIDE PANEL (INDUSTRIAL) (PASSENGER SIDE)........ccooeiireeercene e 1
138
139 70244-G02 SPLASH PANEL.....c et e 2
140 00715-G2 BOLT, 5/16 - 18 X 13/18" LGi..ce ot 8
141
142
143 71224-G01 FENDER (DRIVER SIDE) ...ttt e 1
144 71224-G02 FENDER (PASSENGER SIDE)........coiiirierieneee e e 1
145 71224-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) .....ocoeiiiie e 1
146 71224-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) ..ot 1
147 00414-G6 BOLT, 1/4 - 20 X 3/4" LGttt e 8
148 00642-G7 WASHER, /4" ..o e e 16
149 00891-G2 LOCK NUT, 1/4 = 20 ..ottt s s e 8
150

Service Parts Manual Page C-10



l BODY Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
151 71225-G01 REAR PANEL ...ttt e e e e e e e e e enae e e e e ee e e e e e e e eennnnnns 1
152 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGi..cccoceeeee ettt e e 8
153
154 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 155 - 158) ....cceiiiieiieeeiieie e erieeee e ssiieee e 1
155 27731-G01 ASH TRAY ettt e e e e e e e e e e e e aaeaa e e e e e e e e e e e e e eanannns 1
156 27736-G01 LT N1 S = R SRT 1
157 75108-G01 BRA CKET ...t e e e e e e e e e e ee e e aaar e e e e eeeaaaaaan 1
158 00100-G4 SCREW, #10 - 168 X 1/2" LGioooii ittt 4
159
160 75326-G02 BALL HITCH KIT (INCLUDES ITEMS 161 - 165) ..cveveiiee e eeiee e e 1
161 75324-G01 HIT CH e e e e e e e e e e e e e e e e e e ee e e e e e eennnnns 1
162 13437-G5 LOCK SCREW, 3/8-16 X 1 1/2" LGiccoe ettt 4
163 00571-G3 WASHER, /8" ...ttt e e e e e e e e e e e e e sanes 4
164 00566-G1 LOCK WASHER, 3/8".....oeiiiiieiiee ettt ettt e e e e e 4
165 00532-G5 NUT, B/8-16 ...ttt e e e e e e e e e e e e e e e ee e e ennarae e e e eeeaaaaean 4
166
167 75327-G02 CLEVIS HITCH KIT (INCLUDES ITEMS 168 - 174) ...oeieieeeeeeeeeee e 1
168 75325-G01 1 T PP 1
169 13437-G5 LOCK SCREW, 3/8-16 X 1 1/2" LGiccoe ettt 4
170 00571-G3 WASHER, /8" ...t e e e e e e e e e ar e e e e e e e e e e e e eenannns 4
171 00566-G1 LOCK WASHER, 3/8".....oeiiiiieiiee ettt ettt e e e e e 4
172 00532-G5 I LN R 7 T S 4
173 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LGttt 1
174 19314-G1 COTTER PIN, 2 1/2" LGiuueetieieiee ettt ee e e e 1
175
176 70441-GO1 SEAT FRAME ... ettt e e e e e e e e nee e e e e anes 1
177 70046-G01 BATTERY RACK ...ttt et e e e e e e e e e e e a e e e e e eaaaaaean 1
178 00715-G2 BOLT, 5/16 - 18 X 13/168" LGi. ..t e e 4
179 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi..uuiieii ettt ettt e 2
180 00559-G8 WASHER, 5/18" .ottt ettt e e e e eate e e e s eare e e e e saareaeeseannraeeaeeans 2

Page C-11 Service Parts Manual



I Electric Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
181 | 11098-G6 LOCK NUT, 5/16 = 18 «.vvveeeeeeeeeeeeeseesseeseeseseesseseessssseesessessesesssseesseessssseessssenes 2
182 | 70200-GO1 | SCREW, 3/8 - 16 X 1/4" LG wervveeereeereeeeeseeseeeseeseeeeeeseeeesseseesseseesseseseseeseeeseeeees 2
183
184 | 35062-GO1 | DECAL (WORKHORSE®).......ooecoeeeeeeeeeeeseeseeesesseeesesseseesseseeesssssesssseeesessseeeeees 2
185 | 35430-GO7 | DECAL (B00) ... oveeeeoeeeseeseeseeseeesesssseesseseesessseesessssssessssesssessessssseesssssessessseeeeees 2
186 | 35430-G06 | DECAL (BOOLX) cvveooveereseeeeeeeeeesseeeeseeeeeeseeseseseeseseseseseesseseesses e sseseseseeseeeeeeeees 2
187 | 35432-GO1 | DECAL (INDUSTRIAL)....cveeeeeeeeeeeeeseseeeeseeseeeseesesesessssessseseeesses s sesseseseessseseeees 2

Service Parts Manual Page C-12



l BRAKES Electric Vehicle

1 - Includes Items 2 - 28

Brake Pedal (Vehicle With Brake Lights)

Page D-1

Service Parts Manual



Electric Vehicle

BRAKES

30 - Includes Items 31 - 39

Brake Pedal (Vehicle Without Brake Lights)

Service Parts Manual

Page D-2



l BRAKES Electric Vehicle

|/
47 - Includes Items 48 - 56
58 - Includes ltems 59 - 62 / / / /

Page D-3 Service Parts Manual



l Electric Vehicle BRAKES

88 - Includes Items 90 - 98, 100, 101 Front of Vehicle

89 - Includes Items 90 - 97, 99 - 101
90 - Includes ltem 91
92 - Includes ltems 93 - 97

*98 - Includes Items 100, 101
*99 - Includes Items 100, 101
106 - Includes ltems 107 - 108

* E-Z-GO recommends ordering
Brake Adjuster Kit (items 98 or 99)
when replacing brake shoes.

Service Parts Manual Page D-4



l BRAKES Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 70263-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 28) ....eeiitieieeiee sttt 1
2 * BRAKE PEDAL ... e 1
3 70265-G01 PARK BRAKE PEDAL......ooii e s 1
4 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 7).............. 1
5 * SERVICE BRAKE PAD ......ooiiiiiiiereeee e 1
6 * PARK BRAKE PAD ... e 1
7 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ...eeeieieeeeeee et 9
8
9 * SERVICE BRAKE PEDAL PLATE ....oiiiieeee e 1
10 15932-G2 PIVOT PIN et e e e e 1
11 11737-G1 TORSION SPRING ...ttt e 2
12 12064-G1 PUSHNUT, 5/18" ... .ottt 1
13 00737-G8 SCREW, #10 - 24 X 1" LG et 4
14 00739-G1 RUBBER NUT, #10 - 24 ... 2
15 22362-G3 BRAKE PEDAL STANDOFF ..ot 2
16 27137-G01 CONICAL SPRING ...ttt 2
17 11098-G7 LOCK NUT, #10 - 24 ..o e e 2
18 10606-G8 MICRO SWITCH ...t e s 1
19 00645-G2 SCREW, #6 - 32 X1 1/4" LG ..ot 2
20 00559-G5 WASHER, #10. .. 2
21 00559-G3 WASHER, #6....ceeeieieeeseeeeeeerteeseeseeseeeeseesresesreeesreesreeeeseesneenesneenn s 2
22 00565-G3 LOCK WASHER, #6.....eeoeieeereeecte e st s e e e e 2
23 00525-G5 NUT, #6 - 32ttt e 2
24 * BRASS SCREW. ... 2
25 00567-G3 LOCK WASHER, #6.....eeoeieeereeecte e st s e e e e 2
26 14628-G1 FASTON TAB ...t e e e e e 2
27 24605-G1 WIRE HARNESS (BRAKE LIGHT) ...couiiiie e 1
28 17618-G1 WIRE TIE ..ottt e 3
29

Page D-5 Service Parts Manual



I Electric Vehicle BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30 70264-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 371 = 39) 1iiiiiiiieeciiee e eeeteee e ste e s e s s e e 1
31 11737-G1 TORSION SPRING ... e e e e s 2
32 15932-G2 L YA I I | 1
33 12064-G1 PUSHNUT, 5/18" ..ottt ettt e e e e e e enee e e e 1
34 * BRAKE PEDAL......ooiiieeie ettt s 1
35 70265-G01 PARK BRAKE PEDAL .....ooiiiiieee ettt 1
36 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 37 = 39) ..ttiiiiicieiee et eitee e eitee e e e e e e e e 1
37 * SERVICE BRAKE PAD ...ttt 1
38 * PARK BRAKE PEDAL PAD ...ttt 1
39 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ...eeeiieeiieeeeeeetieeeiieeeeeeeesieee e e ennee e 9
40
41 70582-G01 SHOULDER BOLT, 3/8 - 168 X 4" LGi...occveeeeeeiiee ettt a e 1
42 70581-G01 FLANGED BUSHING ......coiiiiieeie e e s seee e e e nee e s 2
43 70676-G01 TORSION SPRING ......oiiiiiieiieeciee et et e see e se e e snee e e eseeeeree s eaneeeennes 1
44 00643-G1 WASHER, B/8" ...ttt e et e e e et e e e s este e e e e sanseeeeesannseeeaeean 1
45 11098-G5 LOCK NUT, 3/8 = 16 .eeeeieiiiiiieeeiiieiee e settee e s steee e s ree e e e sae e e e e snnee e s s e nssaeeeeennnes 1
46
47 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 48 - 56)......cccceevveeeiieeeeneeen. 1
48 25882-G04 LINKAGE ROD ...ttt et e e s e e e e e e enae e e e e 1
49 00532-G4 NUT, 5/168 - 24 ...ttt e e e e ree e e e erae e e e e nes 2
50 27330-G01 2 S 1
51 23463-G1 COMPRESSION SPRING........ccoieiiiie et eee e e e 1
52 23061-G2 COMPENSATOR STOP TUBE ....co ottt sieeee e 1
53 17979-G1 BUSHING ...ttt ettt e e e e e e e e e e nte e e e e e nnes 1
54 15121-G1 WASHER, B/8" ... .ottt e et e e e ne e e e snnee s 2
55 00963-G01 SPHERICAL NUT, 5/16 = 24 .....eee ettt see e e 1
56 11098-G9 LOCK NUT, 5/16 = 24ttt ettt e e e e e e e e 1
57
Service Parts Manual Page D-6




l BRAKES Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
58 70716-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 59 -62) ...| 1
59 * BRAKE CABLE (DRIVER SIDE) ......coeiiiiiiieeeee e seeesee e 1
60 * BRAKE CABLE (PASSENGER SIDE).....cccccoiiiieeiieeeee e 1
61 28082-G01 EQUALIZER BRACKET ..ottt e e e 1
62 28083-G01 BRAKE COMPENSATOR BUMPER ......coi i 2
63 12305-G1 RETAINING RING .....ccociii e eie et e e e e e e ss e ee e snseeesneeeesneeeens 4
64
65 12416-G2 WIRE TIE oottt e sttt e e et e e e st e e e e ernteeeeesannseeeeenans 2
66 10386-G3 CLEVIS PIN, 5/18" X 1" LGieeiieiieeeiiee et e e seee et eeste e eiee e e e e e saee e snnee e s 3
67 10387-G3 COTTER PIN, 3/32" X B/4" LGi...ueeieeeeeee e estee e eeeeeee e eiee e seee s snee e e eneees 3
68
69
70 70601-G01 KICK-OFF LINK ... et ee e st e s e e ssseeseeeesneeenns 1
71 17838-G1 NYLON BUSHING ..ot ee s e ee e see e e sneeeen 2
72 20835-G1 TEFLON WASHER, 3/8" ... ceieee et ectitee st e et e sssvtee e e e srnte e e e snnnseeeaeeans 2
73 00559-G8 L NS 1] 2 T Y RS 2
74 10387-G3 COTTER PIN, 3/32" X B/4" LGi...ueeieeeeeee e estee e eeeeeee e eiee e seee s snee e e eneees 2
75 70098-G01 KICK-OFF CAM PIVOT ...ttt sseeeseeeesneeeens 1
76 10097-G6 FLANGED BEARING .......cciiiei ettt e e erae e s enae e e 2
77 25103-G2 KICK-OFF CAM... ..ttt e e e e e e e e e e e snnee e e e e nnnes 1
78 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG ..eeieeeeeeee et ee e 2
79 14134-G4 SPACER ...ttt ettt e e e e e nne e e nnnaeeeneen 1
80
81 70113-GO1 ADJUSTABLE BUMPER ... .ottt e s e e 1
82 11027-G1 LOCK NUT, 5/18 - 18 . iii e eee e rtee e te e et e e et e e e e neeeesee e eneeesneeeennee s 1
83
84 70080-G01 CATCH BRACKET ...ttt ettt et e e et e e s et e e e e enee e e e e nes 1
85 00414-G6 BOLT, 1/4 - 20 X /4" LGi..uutiiieieiieiee e sttee e seeee st e e st a s e e s e s snee e e e e 2
86 11027-G2 LOCK NUT, 1/4 = 20 weeeeieee e eee et eeeesee e siee e e e e e sneeesne e e snseesseeesneeenns 2
87

Page D-7 Service Parts Manual




I Electric Vehicle BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
88 72422-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 90 - 98, 100, 101)....|] 1
89 72422-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 90 - 97, 99 - 101)...... 1
90 27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 91) ..o 2
91 * BRAKE SHOKE ... .ottt s e 2
92 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 93 - 97) ..eoiiiiieieeee e 2
93 * UPPER SPRING ...t 1
94 * LOWER SPRING ..ot e 1
95 * PIN e e 2
96 * CUP AND SPRING ....ooooiiiiiriiee e 2
97 * ADJUSTER SPRING.......coiiiiiiieireeeeee e 1
98 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 100 - 101)....{ 1
99 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 100 - 101)....[ 1
100 * ADJUSTER ..ot 1
101 * TEFLON WASHER ..ot 2
102 17083-G2 BOLT, 5/16 - 24 X 1" LG oottt 8
103 15126-G1 LOCK NUT, 5/16 = 24 ...ttt e s e 8
104 15485-G1 INNER BRAKE DRUM WASHER ...t 2
105
106 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 107 - 108) ....cccoeevverieereerienne 2
107 * BRAKE DRUM......oiitieet ettt e 1
108 19862-G1 LUG BOLT, 1/2 = 20 ..o e 4
109 14723-G1 LUG NUT, 172 = 20ttt e e ee e s 8
110
111 15487-G1 WASHER, 1 3/8" O.D. X 21/32" ..ottt 2
112 15483-G1 SLOTTED NUT, 5/8 - 18 ... s 2
113 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG e et 2
114 74175-G01 SPINDLE CAP ...ttt e 2
115
116 72036-G01 BRAKE CABLE BRACKET (PASSENGER SIDE) .....ccccooeiiieereee e 1
117 72036-G02 BRAKE CABLE BRACKET (DRIVER SIDE) ......cccceieieereeeeeeeseeese e 1

Service Parts Manual Page D-8



CAB

Electric Vehicle

CAB COMPONENTS
1 - Includes ltems 2 - 42

A
W)
T
o

See Body
Section for P/N

@7 Section for P/N

Page E-1

Service Parts Manual




Electric Vehicle

CAB

BLK

To
Battery

Fuse
Block

CAB COMPONENTS

Inside cab

Front of Vehicle

\Ceo

WINDSHIELD WIPER COMPONENTS
33 - Includes ltems 34 - 42

34 - Includes ltems 35 - 39

Front of Vehicle

Qutside cab

Service Parts Manual

Page E-2



CAB Electric Vehicle

46 58 - Includes Items 59 - 66
e 59 - Includes Items 61, 63 - 66 60
STEEL DOORS 60 - Includes Items 62 - 66
45
4 59

49

50
52

44 - Includes ltems 45 - 55 : VINYL DOORS
45 - Includes ltems 47 - 52
46 - Includes ltems 49 - 54

Existing
Hardware

Light Switch 70 - Includes ltems 71 - 75

RED
S=cJ

STROBE LIGHT KIT

Page E-3 Service Parts Manual



Electric Vehicle CAB

SWITCH PANEL KIT
88 - Includes Items 89 - 103

DEFROSTER / COOLING FAN KIT
83 - Includes ltems 84 - 86

Existing

Light Switch

S

BLK

Hardware

WORKLIGHT KIT
77 - Includes ltems 78 - 81

Service Parts Manual Page E-4



CAB

Electric Vehicle

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 74300-GO* STEEL CAB KIT (WITHOUT DOORS) (INCLUDES ITEMS 2 - 42).........c.u....... 1
2 74300-GO*A L@@ T N S 1
3 74300-G0*B REAR PANEL ...ttt ettt s e e e 1
4 74300-G0*C WINDSHIELD PANEL ..ottt ettt e e eatee e s esaeee e s snnnneee e ene 1
5 74300-GO*D FRONT CORNER PANEL (PASSENGER SIDE)......cccccoviiieiiiiiiieeeiiiieee e 1
6 74300-GO*E FRONT CORNER PANEL (DRIVER SIDE) ....ccceveiiiieriee et eiee e 1
7 74300-GO*F RECEIVER (DRIVER SIDE) ...ttt e e e 1
8 74300-G0*G RECEIVER (PASSENGER SIDE)......cc.ceiiiiiiiiee et 1
9 74300-GO™H LOWER MOUNTING BRACKET (DRIVER SIDE).....cccccviiiieeeieeeeee e 1
10 74300-GO*I LOWER MOUNTING BRACKET (PASSENGER SIDE) .....cccovviiveiceereeene 1
11 6E05G BUMPER BRACKET ..ottt ettt e s e e e snnneeee s 2
12 1P004A FRONT PANEL COWL SEAL GASKET (85" LG) c.vvveeeeiiieeeeeeiieeeeesiiieeeaeeans 1
13 | 1P004D ROOF TRIM (50" c..cooveeeeeeeeseeeeeeeeeeeeseeseeseeseeseseeseseeeseseeesese s eseseseseeee 1
14
15 6EO03 FRONT WINDSHIELD MOUNTING GASKET .....ccoveiieiiiieee e 1
16 6EO03A BOLT, 3/8 - 168 X 7/8" LGi...uueiiiiiieieiiee et ettt et e e e e ennae e s 44
17 6E03B IO 10 G\ e S 44
18 6E03C WASHER, B/8" ... oottt e et e e nre e e e ee e s enneeeenes 44
19 6E03D NYLON WASHER, 3/8"..... .ottt e e e 26
20 6E03E FRONT WINDSHIELD GLASS ...ttt e e snnree e 1
21 6E03H FRONT CORNER PANEL MOUNTING GASKET ......cccccveiiiereieenieee e 2
22 6E03J REAR PANEL WINDOW MOUNTING GASKET ......cooviiieieeeeieereeee e 1
23 6E03S ALLEN BUTTON HEAD BOLT ...coiii et esreee e e e e 4
24
25 6E03U BOLT, 1/4 - 20 X 1 1/2" LGi.neeeee ettt 4
26 6E03V NYLON SPACER, 1/4" ...ttt s 4
27 6E03W WASHER, 5/18" ...ttt e e e e e e e e ennes 4
28
29 6EO05A FRONT CORNER PANEL WINDOW (PASSENGER SIDE).......cccccccceveunenns 1
30 6E05B FRONT CORNER PANEL WINDOW (DRIVER SIDE) ......ccccevveiviieereieeenne 1

Page E-5 Service Parts Manual



Electric Vehicle

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

CAB

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 6E05C REAR PANEL WINDOW .....oooiiiiiiiie ettt eteee e 1
32
33 74244-GO01 WINDSHIELD WIPER KIT (INCLUDES ITEMS 34 - 42) .....cevveieeeeeeennenn 1
34 9PWMB85 WIPER MOTOR (INCLUDES ITEMS 35 - 39) ...coevviiiiieee e 1
35 * SPACER ... e 1
36 * SHAFT COVER (SEAL) ..ciiiie et 1
37 * NU T e e e e e e e e nneeas 1
38 * T ]I ISR 1
39 * WASHER ... e 1
40 9PWA WIPER ARM ...ttt e 1
41 9PWB WINDSHIELD WIPER BLADE ...ttt 1
42 9E003 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .....ccecvvevenneee. 1
43
44 74301-GO* STEEL DOOR KIT (INCLUDES ITEMS 45 - 55)...ccccceieeieeeee e 1
45 74301-GO*A STEEL DOOR (DRIVER SIDE) (INCLUDES ITEMS 47 - 52) ....cccoccvveeeene 1
46 74301-G0*B STEEL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 49 - 54)............. 1
47 6E05D SLIDING DOOR WINDOW ASSEMBLY (DRIVER SIDE)..........cc.c....... 1
48 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE)......cccceiieieiieeeeee e 1
49 6EO3P LOWER DOOR WINDOW MOUNTING GASKET .....ccoeciieeeeeiieeeeeennd 1
50 6EO5F LOWER DOOR WINDOW ...ttt eeiee e e e sree e e 1
51 9DHOSH OUTSIDE DOOR HANDLE (KEY LOCKING) .....ccceeieeeeeiereeeeee e 2
52 1P004B LOWER DOOR SEAL GASKET (43" LG) ..cveveeieeeesieeseee e eeeee e 1
53 6EO5E SLIDING DOOR WINDOW ASSEMBLY (PASSENGER SIDE) ............ 1
54 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) .....cccccoeieiieieeeeieee e 1
55 1P004C DOOR SEAL GASKET (123" LG).eeeeteeeeieeeereeeeeiereeneeeeseeeessneeeeseeessneeesenees 2
56 9P001A REPLACEMENT DOOR HINGE KIT (NOT ILLUSTRATED) .....coveeiveiieeeeieeenne A/R
57
58 74242-G01 VINYL DOOR KIT (INCLUDES ITEMS 59 - 66)......cccceeeiiiieeeeeieee e eeieeee e 1
59 9DVK-L VINYL DOOR (DRIVER SIDE) (INCLUDES ITEMS 61, 63 - 66) ................ 1
60 9DVK-R VINYL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 62 - 66).............. 1

Service Parts Manual Page E-6




CAB

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.

Electric Vehicle

Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE).....coviiiiiiiieieeeeeeee e 1
62 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) ......ccoviiiieeeieeeeee e 1
63 9DCK DOOR CHECK (NOT ILLUSTRATED) ..cccouteieiieeeeeieeeieee e eeee e 1
64 9DSTK1 DOOR STRIKER (NOT ILLUSTRATED) ..cvvveiiiiiiee e 1
65 9DGH1 DOOR GRAB HANDLE ...t 1
66 9DHOSH OUTSIDE DOOR HANDLE (KEY LOCKING) .....ccccoverieeeeeieenieeeeeeeenns 1
67 9PSSHL REPLACEMENT DOOR HINGE (DRIVER SIDE) (NOT ILLUSTRATED)........... 1
68 9PSSHR REPLACEMENT DOOR HINGE (PASSENGER SIDE) (NOT ILLUSTRATED) ..| 1
69
70 74245-G01 STROBE LIGHT KIT (INCLUDES ITEMS 71 - 75).uciiiiieeeiee e sieee e 1
71 9PSLRL STROBE LENS ... .. e 1
72 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ...cevvviiiiieeeeiiieeeee 1
73 9E002 TOGGLE SWITCH ... . ettt 1
74 9PSLRB REPLACEMENT BULB (NOT ILLUSTRATED) ..ceeceeieeiee e 1
75 9PB001 BRACKET ..ottt e e e e e e e e e e e e e e e e e e nnnnneeeeeeas 1
76
77 74247-GO1 WORK LIGHT KIT (INCLUDES ITEMS 78 - 81) ..oeeciveeeee et 1
78 ILW1A WORK LIGHT (INCLUDES HARDWARE)........otiiieeieee e 2
79 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ...cevvviiiiieeeeiiieeeee 1
80 9E002 TOGGLE SWITCH ...t e e e e 1
81 9PB001 BRACKET ...ttt e et e e e s e e ar e e e e e e nn e e e s eannreaeean 1
82
83 74248-G01 DEFROSTER / COOLING FAN KIT (INCLUDES ITEMS 84 - 86) .......c.ccceeenneee. 1
84 9PDF Y N RSP 1
85 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .....ccevveiieeieeeeeene 1
86 9PFHK [ L A i < [N 1
87
88 74250-G01 SWITCH PANEL KIT (INCLUDES ITEMS 89 - 103) ...ccuuvvieeeeiiieeeeeceeeee e 1
89 9PSF1-001 SWITCH PANEL ...ttt e e 1
90 9PSF1-002 MOUNTING BRACKET AND HARDWARE ........ccoociiieeeecieeee e 1

Page E-7 Service Parts Manual




Electric Vehicle

CAB

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a component that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 9PSF1-003 ADHESIVE LABELS. ...ttt e 1
92 9PSF1-004 3 AMP FUSE (NOT ILLUSTRATED) ....ceviiieeeie e seeee e ee e 2
93 9PSF1-005 5 AMP FUSE (NOT ILLUSTRATED) ....coviiiieeie e ee e 3
94 9PSF1-006 7.5 AMP FUSE (NOT ILLUSTRATED) .ccccctieee et ecieee et 1
95 9PSF1-007 FLEX LOOM, 5/8" X 10 FT LG (NOT ILLUSTRATED) ...ccccvveveeeeieee e 1
96 9PSF1-008 4-WAY BASE TIE (NOT ILLUSTRATED) .....eeiiiiee e 6
97 9PSF1-009 WIRE TIE (NOT ILLUSTRATED) ..ottt 14
98 9PSF1-010 BOLT, 1/4 - 20 X 7/8" LG ceeeieceeieiee e eceeeee ettt etee et e s sntee e e s ssnsaee e e ene 2
99 9PSF1-011 WASHER, 1/4" ...ttt e e nnnee e enee s 4
100 9PSF1-012 NYLON WASHER, 1/4" ...ttt e 2
101 9PSF1-013 LOCK NUT, 1/4-20 ... ettt ettt et e s s e e e e e e e e e 2
102 9PSF1-014 10 GAWIRE (RED, 8" LG) (NOT ILLUSTRATED) ...cceeveieieieeeeeeee e, 1
103 9PSF1-015 10 GA WIRE (BLACK, 8" LG) (NOT ILLUSTRATED) .....cccevrieeeeieee e 1
104
105 74294-GO* STEEL CAB KIT (WITHOUT DOORS) (WOF%KHOFISE® 800 LX)

(INCLUDES ITEMS 2 - 3, 7 - 42, 106 - 108) ...evvveiiiieeeeieieeeeiiee e sveeee e 1

106 74294-G0*C WINDSHIELD PANEL......uetiiee ettt e e e snae e 1

107 74294-G0*D FRONT CORNER PANEL (PASSENGER SIDE) ....ccccevviieeeeeeeceee e 1

108 74294-GO*E FRONT CORNER PANEL (DRIVER SIDE).....cccccoviiiiereree e 1
Service Parts Manual Page E-8



DIRECTION SELECTOR

Electric Vehicle

19 - Includes ltems 20 - 47
44 - Includes Items 45 - 47

Page F-1

Service Parts Manual



I Electric Vehicle DIRECTIONSELECTOR |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71205-G01 DIRECTION SELECTOR HANDLE ......oooiiiiee et 1
2 00740-G4 SCREW, #10 - 32 X /2" LG weeeeeeie ettt et 1
3 70233-G01 DIRECTION SELECTOR SHAFT .....ooi it seee s eesneee s 1
4 25664-G2 BUSHING ...ttt e s e e ee e e e ee e e e e nnneeee e e nnnes 1
5 70334-G01 OFFSET SHIFT LINKAGE ARM ....coiiiiiiiie ettt e 1
6 70313-GO1 LINKAGE ROD......ceiieiiie ettt e st e st et e s e snee e ssne e e snnenesneeeesneeeans 1
7 70232-G03 SHIFT LINKAGE ARM ...ttt 1
8 22754-G3 BUSHING ...ttt e s e e ee e e e ee e e e e nnneeee e e nnnes 2
9 14390-G1 LOCK NUT, 3/8 - 24 ...t se e et eeennee e s sne e e snnenesneeeesneeeans 2
10
11 73049-G01 L0 ] RS 1
12 00114-G6 SCREW, 1/4 - 14 X B/4" LG oottt ettt ettee et 1
13 16469-G7 WASHER, 1/4" ..ottt e e e st e e ene e e sne e e eneeeennes 1
14
15 00438-G6 BOLT, 5/16 - 18 X 3/4" LG .eeeieeieiiieeeeteee e tttee s te e e ae e e e s e e e 2
16 00571-G2 WASHER, 5/18" ..ottt ettt e et e e e s e sat e e e e eanteeeeesennreeeeenans 2
17 11098-G6 LOCK NUT, 5/18 - 18 ..ttt e e e e e see e e sneeeens 2
18
19 73036-GO01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 20 - 47) ......c.uuc..... 1
20 73027-G01 DIRECTION SELECTOR SHAFT ...ooiiieeee ettt 1
21 12835-G1 L 1 S 1
22 10606-G2 MICRO SWITCH. ..o e e e e e ennee e 2
23 00139-G8 SCREW, #6 - 32 X 2" LG .oeii ettt et e s s e e 4
24 73048-G01 COVER BRACKET ...ttt ettt ettt et e e et ee e sssnreea e s esnteeeessnnnseeeeenans 1
25 00565-G3 LOCK WASHER, #6 ....occueeeeieieeetieeeiieeeseeeeseeeeesee e esee s essee e s sneeeseeesenneeeennes 8
26 14628-G1 S 1 NI 1 4
27 00525-G5 I L I 7 PR 8
28 00138-G6 SCREW, #6 - 32 X B/4" LG ...eeieee ettt eee et e s e e 3
29 12806-G1 SPACER ..o et ae e ae et e e enneeean 4
30 00560-G1 WASHER, B/8" ... ettt et e s sn e s eennneeesnae s 1

Service Parts Manual Page F-2




I DIRECTION SELECTOR Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G1 LOCK NUT, 3/8 - 24 ...ttt ettt e et e e st e e e s s ee e s s annneee e e eans 2
32 25978-G37 18 GA WIRE (RED B") ...eeeieiieieee ettt ee et 1
33 * 0T O o 1 4
34 00567-G3 LOCK WASHER, #6 .....cctieiee ettt et ee e s satee e e s snee e e e sannneee e e e 4
35
36 00414-G8 BOLT, 1/4 - 20 X 1" LG eeeeeeee ettt s 2
37 00559-G7 WASHER, 1/4" ...t s e e e ree e e e enes 4
38 00565-G7 LOCK WASHER, 1/4" ... ettt ettt e e e snaee e e 2
39 00532-G1 N L I O SRT 2
40 15461-G1 SUPPORT BRACKET ... .ottt ee ettt e see e eaee e e e e e snee e s e e eneas 1
41 73031-GO1 DIRECTION SELECTOR MOUNTING BRACKET ......cccvieeeeeieeeee e 1
42 73290-G02 REVERSE WARNING BUZZER ...ttt 1
43
44 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 47) .....coeccuveeneen. 1
45 24940-G1 I3 1 SRR 2
46 00565-G7 LOCK WASHER, 1/4" ...ttt ettt 2
47 00414-G6 BOLT, 1/4 - 20 X 3/4" LG c.ueeeeeeeeeeceee e cee e e e seee e e e eneeeens 2
48
49 70444-GOT | BRACKET oo eeteee e esees e eeeseseseeessese s seeeseseseeseseseessseseseeesesesessseeesseeeees 1
50 28272-G01 BOLT, 1/4 - 20 X 5/8" LGi.cceiiceiiiieeeecieee e eciieee e ssiteee e s et te e sssntee e e e sente e e e ssnnseeeaeenns 2
51 00559-G7 WASHER, 1/4" ..ottt e s s aee e s e e e sneeesneeeeneeenns 2
52 11027-G2 IO 107 G\ LU I 2 2

Page F-3 Service Parts Manual




I Electric Vehicle DIRECTION SELECTOR

Service Parts Manual Page F-4



l ELECTRIC MOTOR Electric Vehicle

1 - Includes Items 2 - 11

@(””«Wo

50

=/

Service Parts Manual

Page G-1



I Electric Vehicle ELECTRIC MOTOR |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73124-G02 MOTOR, FLEET SPEED, NON-VENTED (INCLUDES ITEMS 2 - 11) .............. 1
2 73120-G01 ARMATURE ... e e 1
3 73120-G11 FIELD COIL KIT (INCLUDES HARDWARE) ......oociieeeeeeeee e 1
4 73120-G03 BRUSH SPRING ...ttt e 4
5 73120-G15 BRUSH PLATE AND BOX ...ttt 1
6 73120-G05 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ........ccccooeviinunne. 1
7 73120-G06 SNAP RING ... e e 1
8 73120-G07 BEARING ...t 1
9 73120-G08 COVER COMMUTATOR END......ooieiiieeeeeee e 1
10 73120-G09 COVER PLATE AND SCREW........ooiiiiiiee e 1
11 73120-G10 G P e et 1

Service Parts Manual Page G-2



Electric Vehicle

ELECTRICAL SYSTEM

(POS to Solenoid)

To Power Harness

/ (NEG to ESC B-)
PR

[oe]

N — D
@ ?@

49
T —
i)

&

a

Service Parts Manual

Page H-1



I Electric Vehicle ELECTRICAL SYSTEM

11 - Includes Items 12 - 21
13 - Includes ltems 14 - 21

71 (GRN)

Service Parts Manual

Page H-2



I ELECTRICAL SYSTEM Electric Vehicle

To 71 (With Lights)
38 (Without Lights)

%

Page H-3

Service Parts Manual



I Electric Vehicle ELECTRICAL SYSTEM

Driver Side

75 Passenger Side
77 76 7(\3 7\7
pa— N
:\ _ 1 } @ M
BLK| | RED) i ‘ Bk | |GRN
YEL | |BLK Wﬂ RE BLK
BLK|| BLU BLK|| BLU

Service Parts Manual Page H-4



ELECTRICAL SYSTEM

Electric Vehicle

WHT to
Normally
Brake Open
Pedal V@;(
2
= i
gl
Floor Pan B\
\ /"\\ N
\\\ ~\ NS \ BLK to

Common

WHT from Micro Switch
to BRN from Taillights

BLK from Micro Switch
to RED from Fuse Block

Rear
Fender

WHT to BLK from Harness - Both Sides

BLK to BLU/WHT from Harness - Both Sides

RED to WHT from Harness - Driver Side (with turn signal)
RED to YEL from Harness - Passenger Side (with turn signal)
RED to BRN from Harness - Both Sides (without turn signal)

Page H-5

Service Parts Manual



I Electric Vehicle ELECTRICAL SYSTEM

Service Parts Manual Page H-6



I ELECTRICAL SYSTEM Electric Vehicle

92

Front of Vehicle

Front of Vehicle

Work and Strobe lights
(vehicles without cabs)

91 - Includes Items 92 - 109, 111 and/or 119

e //// ]
T~ T (97) 115 o~
/[ [/ = \;‘ " YEL or WHT N
S0 : e — 123 > (T ’
Kl 0 \l p— //:/// WHT or YEL @, o} (
Lot )
\ \\\ 125

Page H-7

Service Parts Manual



I Electric Vehicle ELECTRICALSYSTEM |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 XXXXX-G** BATTERY (8 VOLT) oottt e e 6
2 70121-GO1 HOLD DOWN BOLT ...ttt e s s e 2
3 70045-G01 BATTERY RETAINER ... 1
4 11027-G1 LOCK NUT, 5/16 = 18 ..ottt e 2
5
6 25972-G32 6 GA WIRE (BLACK 10 1/2") et 1
7 25972-G40 6 GA WIRE (BLACK B") ...ttt et 4
8 00702-G2 NUT, 5/18 - 18 .. s 12
9
10
11 73063-G01 CHARGER WIRE HARNESS/RECEPTACLE ASSEMBLY

(PORTABLE CHARGER) (INCLUDES ITEMS 12 - 21) ..oieiiiieeece e 1
12 73082-G01 CHARGER HARNESS ... e 1
13 73051-G01 CHARGER RECEPTACLE (INCLUDES ITEMS 14 - 21) ..o 1
14 73051-G03 RECEPTACLE COVER......ccoi i 1
15 73051-G04 RECEPTACLE BOTTOM .....coiiiiiiieieeee e 1
16 73051-G05 FEMALE CONTACT ...ttt e 2
17 73051-G06 INSULATOR SLEEVE ......coiiieeeeiee e 1
18 73051-G18 REED SWITCH ... 1
19 73051-G08 SCREW, #10 - 32 X 1/2" LG. (BRASS, BINDING HEAD).........cccoc...... 2
20 73051-G09 SCREW, #6 - 32 X 1 3/4" LG. (STAINLESS STEEL) ....cocevriiiireeee. 3
21 73051-G10 LOCK NUT, #6-32 ... e s 3
22 71055-G01 RIVET, 3/16" X 3/8" LG ...eeieeeeeeeeerre ettt s s 4
23 17618-G1 WIRE TIE (NOT ILLUSTRATED) ..ttt 3
24
25 22674-G1 FUSE BLOCK ...ttt e e s e 1
26 71010-GO1 RIVET, 5/32" X 3/8" LG ...eeieeeeeeeeesre et e s 2
27 18392-G1 FUSE, 15 AMP ...t 3
28
29 73030-G01 PLATE (IGNITION SWITCH ONLY) ..ooiiiiieiieiinee e 1

Service Parts Manual Page H-8



I ELECTRICAL SYSTEM Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 73030-G02 PLATE (IGNITION WITH STATE OF CHARGE METER).....cccocoeivirieereieeee, 1
31 33623-G02 DRIVE RIVET, 3/16 X 3/8" LGi...ceitieoerieeie e s s 2
32 71181-G02 DECAL (WITHOUT LIGHTS) ..o e e 1
33 71123-G01 DECAL (WITHOUT LIGHTS, WITH STATE OF CHARGE METER)................... 1
34 71129-GO01 DECAL (WITH LIGHTS AND STATE OF CHARGE METER) .......cccociiiiiecieenen. 1
35
36 33636-G01 STATE OF CHARGE METER ..o 1
37 25978-G74 18 GA WIRE (RED B")....eei ettt 1
38 74018-G01 STATE OF CHARGE METER HARNESS. ........cooi e 1
39
40 18602-G1 IGNITION SWITCH (WITHOUT LIGHTS) e 1
41 33639-G01 IGNITION SWITCH (WITH LIGHTS) ..ot 1
42 00568-G6 LOCK WASHER, 3/4" ...ttt e s 1
43 17137-G1 FACE NUT, 3/4 = 20....ci et sne e 1
44 17063-G1 IGNITION KEY (SET) ettt s A/R
45
46 73041-GO01 IGNITION SWITCH HARNESS. .......oooiiiieieeeeeee et 1
47 17618-G1 WIRE TIE (NOT ILLUSTRATED) ...coeiiiie e 1
48
49 32860-G1 HORN ..ttt e s e sr e e 1
50 00414-G5 BOLT, 1/4 - 20 X 5/8" LG ...ceiiie ettt 1
51 00559-G7 WASHER, 1/4" ..o e e e 1
52 00891-G2 LOCK NUT, 1/4 = 20 ..ottt s 1
53
54 17318-G1 HORN SWITCH (INCLUDES ITEM 55) ..o 1
55 17318-G2 BUTTON AND NUT ...t 1
56 19233-G1 HORN SWITCH PLATE ...ttt 1
57 71055-G01 RIVET, 3/16 X 1" LG (STAINLESS STEEL) ...ooociiiieee e, 2
58 27068-G01 HORN SWITCH BOOT ..o s 1
59

Page H-9 Service Parts Manual



I Electric Vehicle ELECTRICALSYSTEM |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
60
61
62
63 74236-G01 LIGHT BAR MOUNTING BRACKET (PASSENGER SIDE).......cccccooviiiiiiirienne 1
64 74236-G02 LIGHT BAR MOUNTING BRACKET (DRIVER SIDE) ....ccceeeiieiiieiiieceeneeeiee 1
65 01038-G01 SCREW, 1/4 - 20 X 1/2" LG et 4
66 00414-G6 BOLT, 1/4 - 20 X 3/4" LGttt e 2
67 11027-G2 LOCK NUT, 1/4 = 20 .ttt 2
68 74001-GO1 LIGHT BAR ...ttt e e e 1
69 00114-G6 SCREW, 1/4 - 14 X 3/4" LG ..o 4
70
71 73043-G01 WIRE HARNESS (ACCESSORY) ..ottt 1
72 17618-G1 WIRE TIE (NOT ILLUSTRATED) ..ottt 5
73 31539-G1 WIRE TIE (NOT ILLUSTRATED) ..ottt 6
74
75 74004-G01 HEADLIGHT BULB (REPLACEMENT) ...ttt A/R
76 74005-G01 MARKER LIGHT BULB (REPLACEMENT) ..ot A/R
77 74006-GO01 TURN LIGHT BULB (REPLACEMENT) ....cctiiieieee e A/R
78
79 32739-G2 STOP/TAIL LIGHT ..t 2
80
81 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 82)........ 1
82 21640-G1 FLASHER ...t s 1
83 20965-G3 STEERING COLUMN COVER ... 1
84
85 21573-G1 HOUR METER ... s e 1
86 74019-GO01 BRACKET .ottt nare e 1
87 00150-G4 SCREW. #10 - 24 X 1/2" LG .ottt 2
88 11098-G7 NUT, #10 - 24 e e e 2
89 75117-G02 WIRE HARNESS (HOUR METER) .....ccoiieiiree e 1

Service Parts Manual Page H-10



I ELECTRICAL SYSTEM Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

90
91 71323-G** WORK LIGHT BAR WITH LIGHTS AND/OR STROBE

(INCLUDES ITEMS 92 - 109, 111 AND/OR 119) ...oiiiiiieeeee e 1
92 71328-G01 STRUT (DRIVER SIDE).....ciiiiieieeeeeeseeesee e 1
93 71328-G02 STRUT (PASSENGER SIDE) ...c.ceiiiieiieie e 1
94 75346-G01 WIRE HARNESS (WORK LIGHT) ..t 1
95 71294-G01 BRACGE. .. .. et e e 1
96 71293-G01 COVER PLATE ..ttt et 1
97 75430-G01 SWITCH HARNESS ... 1
98 71077-G** LIGHT SWITCH PLATE ... e e 1
99 33201-G02 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT)................ 1
100 75365-G01 HARDWARE KIT (INCLUDES ITEMS 101 - 109)...cccvieiierieeree e, 1
101 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LGt 6
102 00660-G8 WASHER, 5/16".....eeoeeeee e s 12
103 15121-G1 WASHER, 3/8" X 1 1/4" ..o 2
104 11098-G6 LOCK NUT, 5/16 = 18 ..ttt 4
105 00918-G3 ACORN NUT, 5/16 = 18 ..ttt 2
106 33623-G02 DRIVE RIVET, 3/16" X 3/8" LGi...cceeeiireiiee e 3
107 20367-G1 GROMMET ...t 2
108 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi...oeeieeeeeee et 2
109 14390-G4 LOCK NUT, 1/4 - 20 ..ottt 2
110
111 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 112-117) .o 1
112 20209-G2 WORK LIGHT (RECTANGULARY) ....oooiieieieeeeeeereeee e 2
113 00566-G3 LOCK WASHER, 1/2" ...t 2
114 00533-G1 NUT, 172 - 13 e s 2
115 17317-G1 LIGHT SWITCH. ... e 1
116 17902-G1 TAB ADAPTER ...t e 1
117 20053-G1 16 GA WIRE (RED 5 3/8")....oiiiieiecee e 1
118

Page H-11 Service Parts Manual



I Electric Vehicle ELECTRICALSYSTEM |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
119 20385-G2 STROBE LIGHT KIT (INCLUDES ITEMS 120 - 125) .....uvvviiiiiieeee e 1
120 20394-G1 STROBE LIGHT ...ooiiie et 1
121 00379-G4 SCREW, #10 - 24 X 1/2" LG .eeeieeiee et see e e 3
122 11098-G7 LOCK NUT, #10 - 24 ..ottt st et e e s e e 3
123 17317-G1 LIGHT SWITCH ..ottt 1
124 17902-G1 TAB ADAPTER ... e 1
125 20053-G1 16 GA WIRE (RED 5 3/8") oot iieeie ettt e e 1
126
127 20209-G3 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 128) ....cceccveeeireiieeeeeeenne 2
128 00906-G6 SCREW, #10 - 168 X 1" LG ueeeiieee e eee e e sieeseee e seee e e seeeeseeeesneeenns 2
129 74055-G01 JUMPER et e e st e e et e e e e ranreeeeeaan 2
130
131 20570-G3 TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 132 - 137)....cccccven..... 2
132 20574-G3 TURN SIGNAL LIGHT ...oeiiie ettt 1
133 00660-G7 WASHER, 1/4" ..ot e e e s e e e e e s e enaeeee s 1
134 20606-G1 WIRE ASSEMBLY ..ottt e e e e e e nnneeee s 1
135 00567-G7 LOCK WASHER, /4" ... ettt st e et e et e e e e 1
136 00532-G1 NUT, 174 - 20 ettt e s st e e e 1
137 18995-G1 PUSH-ON MALE TERMINAL ...ttt 1
138 20574-G5 LENS, AMBER ...ttt e e e e e nae e e s e snnneeee s 1
139 00118-G5 SCREW, #6 - 18 X 5/8" LG ..eeieiiiieeieee e e siee e eteeeste e e esiee et e s snee s nsee e s 2
140 74056-G01 JUMPER, RED/BLACK (PASSENGER SIDE) .....ceoviiieeeieceee e 1
141 74056-G02 JUMPER, GREEN/BLACK (DRIVER SIDE) ....uottiiiiiiiiie et erieee e 1

Service Parts Manual Page H-12




ELECTRONIC SPEED CONTROL

Electric Vehicle

B+ to Direction
Selector A

> i
7. B A
\ § J
= BLK
= =D
i lle g
- lél-‘ | o= o @@W(’
P DA ¥§?/
ORN to MS4 (NC) — f BLK S
a)
o
BLK to Tab on T Y
Direction Selector /
RED to Solenoid
WHT
LT. GRN to Key Switch

To Pedal 25

Box Connector

11

WHT from

Power Harness

3 2\
Q)
RED from

Control Harness 5

Silver line on diode
must be oriented
as shown

BLK from
Control Harness 3

B- to Negative
Battery Terminal

M- to A1 Motor

Page J-1 Service Parts Manual



ELECTRONIC SPEED CONTROL

Electric Vehicle

Includes ltems 2 - 31

1-

Page J-2

Service Parts Manual



I ELECTRONIC SPEED CONTROL Electric Vehicle |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73056-G04 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31)...... 1
2 * LOCK WASHER, #10 ...eiie et eee e e et e s e s e e ennee s 2
3 * NUT, 10 - 32 et e e e s e nn e s 2
4
5 30353-G1 DIODE, B AMP ... ..ttt e e st e e s srnre e e e s aanreee e e ean 1
6 21764-G1 RESISTOR ...ttt ettt ettt e e nn e e es e e nns e e ss e enneeeeeneeenns 1
7 73103-G02 WIRE HARNESS (CONTROL) ..cceiicieeee ettt e e e 1
8 * NUT, 5/16 = 24 ..ottt e e et e e e s e e e e anneeee s 2
9
10 * LOCK WASHER, 5/168" ..o eee ettt et ssee e ee e eeesee e e eneeeens 2
11 25972-G02 6 GA WIRE (BLACK 8", SOL - B+) uvetieiiieiieeciiee e 1
12 25978-G10 18 GA WIRE (BLACK 8", SOL = B-) ...utiiiiiiiieiee et erieee e eeee e ssvnieee e 1
13 11027-G2 LOCK NUT, 1/4 = 20 . ceee et e et e e ee e e s e e sn e esneeeesneeenns 2
14
15 27855-G01 SOLENOID, 36 VOLT ..eeiiiii ittt eteee e seee e s eveeee e e snnee e e e snee e e e e enneeas 1
16 73083-G01 HEATSINK ..ottt ettt e e et e e e st e e e s snteeeeesannreeeeeeans 1
17 25864-G03 ELECTRONIC SPEED CONTROLLER ..ottt 1
18 73190-G01 THERMAL MOUNTING PAD ....coouiiiiiiiecee e ee e seee e e 1
19 71102-GO01 BOLT, 1/4 - 20 X 3/4" LG .uueeieeeeeieieee et ettt e s e e e s ennneee s 5
20 73028-G01 L0 R 1
21 31539-G1 WIRE TIE ..ottt et e 1
22 73053-G01 111 1 S 1
23
24 71102-G03 BOLT, 1/4 - 20 X 1 1/4" LGi.uueeiee ettt e 4
25 73039-G02 WIRE HARNESS (POWER) ..ot e e 1
26
27 00270-G5 BOLT, 5/16 - 18 X 5/8" LGi...eeeiiiiiieiiieeiiiiiee e erieeeee et e e ennneee s 3
28
29 11027-G1 N L Y T I TSR 3
30

Page J-3 Service Parts Manual




I Electric Vehicle ELECTRONIC SPEED CONTROL |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 25866-G01 SOLENOID BRACKET .....oiiiiesie ettt 1
32
33 71102-GO1 BOLT, 1/4 - 20 X 3/4" LGi. ..ottt s 4

Service Parts Manual

Page J-4



l FRONT SUSPENSION Electric Vehicle

3 - Includes ltems 4 - 12
8 - Includes Items 9, 10
14 - Includes Items 5 - 12 and 15

Page K-1 Service Parts Manual



I Electric Vehicle FRONT SUSPENSION |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70536-G01 L T N I R 1
2
3 70220-G01 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12).........c........ 1
4 * SPINDLE (DRIVER SIDE)....ciii ittt e e 1
5 16623-G1 BEARING ...ttt et e et e e e e e e e e e e 2
6 10389-G3 GREASE FITTING, STRAIGHT ..o 1
7 25146-G1 GREASE SEAL ...ttt et e e st e e s et e e s s e e e e ean 1
8 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 9, 10) .eeeviiiiieeeieee e 1
9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGieeeceeee e eeee e eeee e 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) ....ccceeccveeeeeeeee e 2
11 12093-G1 SLOTTED NUT, 1 = 4 ittt e e e e e snaee e 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ccoe ettt e e 1
13
14 70221-G01 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5-12,15) ..| 1
15 * SPINDLE (PASSENGER SIDE) ...cccceiiiiies ittt ee e 1
16
17 12091-G2 T 1N I O 2
18
19 01040-G01 KING PIN, 1/2 = 13 X 5" LG eiii ittt estees et e e e e e 2
20 00571-G5 WASHER, 172" ..ottt e e st e e e e seareeeeesannseeeeeeans 4
21 70328-G01 KING PIN TUBE ......ueiiiiie e eee s tee et e st e e smee e snnee s e e snsseesseeesneeenns 2
22 16982-G1 THRUST WASHER, 7/8" ..o oeeeeee ettt st et e s e enes 2
23 14390-G6 [0 10 G 1| P = T 2
24
25 70324-G01 SHOCK ABSORBER ... .ottt et e 2
26 70630-GO01 SHOCK ABSORBER (LX) ..eeetteeeiieeeieieeseieresieee e see e eeee et e s esneeeennee e snee e nnees 2
27 10435-G1 SHOCK ABSORBER WASHER ......ccooi i 8
28 10194-G1 RUBBER SHOCK ABSORBER BUSHING ........cccovviiiiiiiie e 8
29 00532-G6 NUT, 378 - 24 .. e e e s enneeas 4
30

Service Parts Manual Page K-2




l FRONT SUSPENSION Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70422-G01 LEAF SPRING (HEAVY DUTY) oottt 2
32 70540-G02 SPRING PLATE ...t e 2
33 00463-G4 BOLT, 7/16 - 14 X1 1/2" LG e 6
34 00734-G1 LOCK NUT, 7/18 = 14 ettt e s e 12
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG .ottt 6
36 70163-G02 SPRING PLATE ...t e 2
37
38 14723-G1 LUG NUT, 172 = 20 ettt s 8

Page K-3 Service Parts Manual



l Electric Vehicle FRONT SUSPENSION

Service Parts Manual Page K-4



l REAR AXLE Electric Vehicle

1 - Includes ltems 3 - 9
2 - Includes ltems 3 -9

NOTE: Apply a light coat of moly grease to
male spline before assembly. Reference
part number 15.

14 13 12

[

S

L
%/\Vl\ \
7 4

Page L-1

Service Parts Manual



l Electric Vehicle REAR AXLE |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73069-G01 REAR AXLE ASSEMBLY, 12.44:1 (INCLUDES ITEMS 3 - 9) (800 & 800 LX) .} 1
2 73001-G02 REAR AXLE ASSEMBLY 14.78:1 (INCLUDES ITEMS 3 - 9) (INDUSTRIAL) ..} 1
3 20377-G12 AXLE SHAFT (PASSENGER SIDE) ....ccoeciiee e 1
4 20377-G11 AXLE SHAFT (DRIVER SIDE) ... 1
5 25228-G1 DIFFERENTIAL COVER ....ooiiiieee et 1
6 25226-G1 FILL/CHECK PLUG ...t 1
7 25227-G1 WASHER ... e e 1
8 15558-G1 SCREW, 5/16 - 18 X 3/4" LG ..ueie ettt 10
9 73050-G01 VENT e e 1
10
11 24261-G1 BUMPER SPLINE ...ttt e 1
12 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG ceeeeieeeeeeeee ettt e 3
13 00565-G7 LOCK WASHER, /4" ...ttt s 3
14 00559-G7 WASHER, 174" ..o e e e 3
15 28095-G01 MOLY LUBE, 2 OZ. ...ttt AR
16
17 25353-G1 DIFFERENTIAL GUARD......cciiiiiere et e 1

Service Parts Manual Page L-2



l REAR SUSPENSION Electric Vehicle

Page M-1 Service Parts Manual



I Electric Vehicle REAR SUSPENSION |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70324-G01 SHOCK ABSORBER ...ttt 2
2 10435-G1 SHOCK ABSORBER WASHER ... 8
3 10194-G1 RUBBER SHOCK ABSORBER BUSHING .........ccoooiieeneeeeeeneee e 8
4 00532-G6 NUT, 3/8 - 24 ..t 4
5
6 74207-G01 LEAF SPRING (HEAVY DUTY) .o 2
7 74124-G01 ‘U7 BOLT, 3/8 = 16 ittt 4
8 00560-G1 WASHER, 378" ...t e 8
9 11098-G5 LOCK NUT, 3/8 = 16 .ot s s e e 8
10
11 70289-G02 SPACER . ... 4
12 70291-GO01 RUBBER BUSHING......cc.oiiiiiiie et 12
13 70290-G01 SHACKLE PLATE ..ot 4
14 00429-G4 BOLT, 3/8 - 18 X 3 1/2" LG coeeeeieeee et 4
15 11098-G5 LOCK NUT, 3/8 - 16 ..ottt et 4
16
17 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LGi...vi e 2
18 12262-G1 LOCK NUT, 3/8 = 16 .ot s s e e 2

Service Parts Manual Page M-2



Electric Vehicle

SEATING

1 -Includes Items 2 - 7

9 - Includes ltems 10 - 23

Front of Vehicle

Service Parts Manual

Page N-1



I Electric Vehicle SEATING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71274-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 3 - 8)....vveeeeiieeeee e 1
2 * PLYWOOD SEAT BACK ... ettt 1
3 * TEE NUT, 1/4 - 20 ceeii ittt s 4
4 * FOAM .ot e e e s e e e e eree e e e e nnees 1
5 18144-G** VINYL SEAT BACK COVER ...ooiieeee et 1
6 * FLAT STAPLES ... oottt et et s A/R
7 18868-G4 PLASTIC SEAT BACK COVER (BLACK) ...ooviiiiiieeeeeieee e 1
8
9 71664-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 11 - 24)...ccccieeeeeeeene 1
10 * PLYWOOD BASE ... ettt e e st e e e s 1
11 * TEE NUT, 1/4 = 20 ceiii ittt eee s eee e et ee e s e e e 16
12 * FOAM .ot e e e s e e e e eree e e e e nnees 1
13 71602-G** VINYL SEAT BOTTOM COVER.....ocoieeee e 1
14 * FLAT STAPLES ... oottt et et s A/R
15 71012-G01 VINYL TRIM (SEAT BOTTOM) ...ttt e e 1
16 * FLAT STAPLES. ...ttt e A/R
17
18 71610-GO1 SEAT HINGE ... .ottt e e e e 2
19 00720-G08 SCREW, #12 - 14 X 1" LG eeeeiiiiieiee ettt e e 6
20
21 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) .....cccoviiiieiiee e 1
22 71702-GO1 HIP RESTRAINT (DRIVER SIDE) ...coeeiiee e 1
23 71204-G01 BOLT, 1/4 - 20 X 7/8" LG c.ueeeeeeecieeee et eeeeeiteee et e e saaee e snaeeee s 8
24
25 17074-GA BUMPER ..ottt et et 2
26 * FLAT STAPLES ...ttt et e e et e e e enes A/R
27
28 16705-G1 SCREW, 1/4 - 20 X 1" LGi.ciiiiiiie ettt et ee e s e e 4
29 00565-G7 LOCK WASHER, /4" ...ttt e et 4
30 00559-G7 WASHER, 1/4" ..ottt e e e e s 4

Service Parts Manual Page N-2



l SEATING Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 71262-G02 SEAT BACK SUPPORT ...ttt 1
33 00715-G2 BOLT, 5/16 - 18 X 13/168" LG ...cveieeeereeee et 1
34 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..ottt 2
35 00642-G8 WASHER, 5/18" ...t 2
36 11098-G6 LOCK NUT, 5/16 - 18 ...ttt s 2
37

38 71436-G01 SEAT BACK SUPPORT BRACKET ..o 2
39 01006-G1 BOLT, 3/8 - 18 X 1 1/4" LGi. cei e e 4
40 00560-G1 WASHER, 3/8" ... e e e 2
41 11098-G5 LOCK NUT, /8 - 16 ..ottt e 2
42

43 70113-GO1 ADJUSTABLE BUMPER ..ot 2
44 11027-G1 LOCK NUT, 5/16 - 18 ...ttt s 4
45

46 71263-G01 ACCESS COVER ...t e e e 1
47 18436-G1 DRIVE RIVET ... e 3

Page N-3 Service Parts Manual



l Electric Vehicle SEATING

Service Parts Manual Page N-4



STEERING Electric Vehicle

LX Model
84

1 - Includes ltems 2 - 34

2 - Includes Items 3 - 6
20 - Includes Iltems 21 - 28
36 - Includes ltems 37 - 49
64 - Includes Items 65 - 74
66 - Includes Items 67 - 68
70 - Includes Items 71 - 72

e

Front of Vehicle

Page P-1 Service Parts Manual



I Electric Vehicle STEERING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70314-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6)...ceecveeeireereere e 1
3 * SLEEVE BEARING ..o e 1
4 * SLEEVE BEARING .....coiiiiieeceeee et 1
5 * FLANGED BEARING .....oooiiiiie et 1
6 10389-G3 GREASE FITTING, STRAIGHT ....ccoiiiie e 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LGi. ..ottt e 2
9 18456-G1 GREASE FITTING, 90° ...t 1
10 70177-GO1 RACK GUIDE COVER ..ot 1
11 70225-G01 GASKET ..t e e e e 1
12 70178-G01 COMPRESSION SPRING......ccociiiiiieiie et 1
13 70179-G01 RACK GUIDE ...t 1
14 11391-G1 HOSE CLAMP, 1 /4" ..ot 1
15 70041-GO1 RACK COVER ... e 1
16 11391-G1 HOSE CLAMP, 1 1/4" ..ot e 1
17 70183-G01 BELLOWS ...t s e e e e 1
18 11391-G5 HOSE CLAMP, 3/4" ...ttt 1
19
20 70299-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)....ccccviieineereeeeceee e 1
21 70297-G01 GEAR PINION ...t e 1
22 15112-G1 BALL BEARING .....ooiiiiiiceece e e 1
23 70190-G01 EXTERNAL RETAINING RING .......coiiiieieeeeeeeeeee e 1
24 70298-G01 STEERING RACK ... .ot 1
25 70192-G01 RACK BALL END ..ot e s 1
26 00532-G8 NUT, 7716 = 20 ... s e 1
27 18456-G1 GREASE FITTING, 90°..... it 1
28 70466-G01 RETAINER ...t e 1
29
30 70184-G01 IDLER ..o e e e e 1

Service Parts Manual Page P-2



l STEERING Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70216-G01 THRUST WASHER, 1 172" .o 1
32 70195-G01 THRUST WASHER, 7/8" ...ttt 1
33 00734-G6 LOCK NUT, 7/8 = 9.ttt s 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG .eeeie e e 1
35
36 70360-GO1 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 49) ......ccevvrvrreenen. 1
37 14322-G3 STEERING SHAFT ...t 1
38 70333-G01 STEERING COLUMN ... 1
39 70558-G01 COUPLING ..ottt s e n e ne s 1
40 00550-G1 LOCK NUT, 1/4 = 20ttt s 2
41 70227-G01 BOLT, 1/4 - 20 X 7/8" LG ..oeeiie ettt 2
42 01022-G01 SCREW, #6 - 20 X 5/16" LGi....eeieeiiieeieeee e 1
43 70223-G01 GASKET ..ottt s e 1
44 01034-G01 BOLT, 3/8 - 16 X 1 1/2" LG. WITH PATCHLOCK ......cciiiiirereee e 3
45 00878-G1 LOCK WASHER, 3/8" ...ttt s 3
46 70466-G01 RETAINER ...t 1
47 17161-G1 BUSHING AND SEAL KIT (INCLUDES ITEMS 48, 49) .....cccooecirieerieeeereens 1
48 * STEERING COLUMN BUSHING .......cciiiiieree e 1
49 * SHAFT SEAL... e e 1
50
51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LG ceeeeeeeeeee e e 1
52 00734-G3 LOCK NUT, 7/168 = 20 ..ot 1
53 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG. WITH PATCHLOCK ......ocoiiiiieiie e 2
54 00566-G2 LOCK WASHER, 7/18" ... oottt e 3
55
56
57 71948-G01 STEERING WHEEL ... s 1
58 71949-G01 HUB .. e ettt r e r e nne s e nre e 1
59 71950-G01 CLIPBOARD ...ttt e 1
60 14390-G2 LOCK NUT, 5/8 = 18 ..ttt e s 1

Page P-3 Service Parts Manual



I Electric Vehicle STEERING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00999-G01 SCREW, #8 - 18 X 7/8" LGi....eee ettt 2
62
63
64 70074-GO1 TIE ROD ASSEMBLY (INCLUDES ITEMS 65 - 74) ..cc.eeiiiieeeeeeeeeeeeeeeieea 2
65 70583-G02 THREADED TUBE WITH FLAT ..o 1
66 27205-G01 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 67 - 68)........... 1
67 50641-G1 RUBBER BOOT ...ttt 1
68 50209-G2 SLOTTED NUT, 7/18 = 20.....ciiieieecie e 1
69 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) ......coooiiiiiiieeeeeee 1
70 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 71 - 72)........ 1
71 50641-G1 RUBBER BOOT ...ttt 1
72 50209-G2 SLOTTED NUT, 7/18 = 20.....ciiieieecie e 1
73 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD)......cccooeeeireereee e 1
74 10389-G3 GREASE FITTING, STRAIGHT .....ooieiieee e 2
75
76 10387-G2 COTTER PIN, 3/32" X 1" LG eeeeiie ettt 2
77
78 50209-G2 SLOTTED NUT, 7/18 = 20 ..ot s e 1
79 10387-G2 COTTER PIN, 3/32" X 1" LG eeeeiie ettt 1
80
81 71146-G01 STEERING WHEEL ... e 1
82 71949-G01 HUB e s 1
83 71147-G01 COVER .ttt e et 1
84 71047-GO1 DECAL ..ot nre e 1
85 14390-G2 LOCK NUT, 5/8 = 18 ..ttt e s 1

Service Parts Manual Page P-4



I TRUCK BED, MANUAL LIFT Electric Vehicle

1 - Includes Items 2 - 38

Page Q-1 Service Parts Manual



I Electric Vehicle TRUCK BED, MANUAL LIFT

Front of Vehicle

BED STOP CABLE
INSTALLATION

Front Channel on underside
of Truck Bed

TRUCK BED LATCH
INSTALLATION

Part of Truck Bed

Service Parts Manual

Page Q-2



Electric Vehicle

TRUCK BED, MANUAL LIFT

60

Part of Truck Bed

Service Parts Manual

Page Q-3



I Electric Vehicle TRUCK BED, MANUAL LIFT

Service Parts Manual Page Q-4



I TRUCK BED, MANUAL LIFT Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71260-GO01 TRUCK BED ASSEMBLY (35") (INCLUDES ITEMS 2 - 38).....cccccvvveiiiiiieneens 1
2 71231-GO1 2T 1 R PRSP 1
3 71248-GO1 SIDE PANEL (35") (PASSENGER SIDE) ......veoovveeeeeeeeeeeeeseeeeseseeeesseessneens 1
4 71248-G02 SIDE PANEL (35") (DRIVER SIDE) ....couveeeeeeeeeeereeeeeseeseeesessesesseessseessseens 1
5 16705-G3 SCREW, 1/4-20 X B/4" LGi. ...ttt e ssee et ee e snnreee e e 10
6 00915-G1 BONDED WASHER, 1/4" ...ttt e 10
7 00559-G7 WASHER, 1/4" ..ot e e e s e e e e e s e enaeeee s 10
8 14390-G4 LOCK NUT, 1/4-20 ... ettt ettt et e s s e e e e e e e e e 10
9
10
11 71717-GO1 END AP 1 et e e e e e rae e e e e enraeas 2
12 16705-G6 SCREW, 1/4-20 X 1 3/4" LG .uuveieee ettt tee e seeee et ee e ssnneee e 4
13 00915-G1 BONDED WASHER, 1/4" ...ttt e 8
14 14390-G4 LOCK NUT, 1/4-20.....eeieeeeeeeeeeeeieeeieeeesieeeeseeee e e e see s esnee e e sneeeseeesenneeeennes 4
15
16 71322-G01 POST (PASSENGER SIDE) ....oiiiiiiieeceee sttt 1
17 71322-G02 POST (DRIVER SIDE).....uiiiiiiieeiiieeieeeseee et e e e e e see e e 1
18 71718-GO1 T 0 Y T 2 2
19 71838-G01 RUBBER BUMPER .....cooiioiiiie ettt e 2
20 16705-G3 SCREW, 1/4-20 X B/4" LGi. ...ttt e ssee et ee e snnreee e e 4
21 00915-G1 BONDED WASHER, 1/4" ...ttt e 4
22 00559-G7 WASHER, 1/4" ...ttt e e nnnee e enee s 4
23 14390-G4 LOCK NUT, 1/4-20 ... ettt ettt et e s s e e e e e e e e e 4
24 13437-G8 LOCK SCREW, 3/8-168 X 2" LG ....uueiiieiiiieeeeeeteee e eeeeee e e . 4
25 11027-G5 LOCK NUT, 3/8-16.....eeeeeeieeiiieeeiieeeiieeesieeeeseeeeeseeeeesee s esneeeesneeesseesenneeeennes 4
26
27 71245-G01 TAILGATE ... et e e e e snae e e e e neee e s eannneeeen 1
28 27666-G01 HINGE ...t e e e e e e e 2
29 01002-G08 T I IR 2 1 G e X T 4
30 00559-G7 WASHER, 1/4" ...ttt e e nnnee e enee s 4

Page Q-5 Service Parts Manual




I Electric Vehicle TRUCK BED, MANUAL LIFT |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G4 LOCK NUT, 174 = 20 e ettt ettt ettt e s e e e e e e e e 4
32 71748-GO1 TAILGATE KEEPER ..ottt 1
33 16705-G3 SCREW, 1/4-20 X 3/4" LG eeeeeeeeeeeeeeeeeeeseeesiee et e seeeseee e sneeeseeeesneeenns 1
34 00559-G7 WASHER, /4" .t e e e e e e e snneeee s 1
35 14390-G4 LOCK NUT, 174 = 20 e ettt ettt ettt e s e e e e e e e e 1
36 71083-GO01 TAILGATE CABLE ...ttt 2
37 00106-G6 SELF-TAPPING SCREW, #12 - 24 X 3/4" LGi. ....evvveeeeiieee e 2
38 00915-G1 BONDED WASHER, 1/4" ...ttt e 2
39
40 | 71901-GO1 | E-Z-GO DECAL (E-Z-GO)rveeeeeeeeeeeeeeeeeeseeeesseeeeseeeseseeses e eseseseeseeseseeesesee e 1
41 71771-GO1 LABEL (TILT WARNING) ...eeeiiiiiieie et eree et e s e e e a e 1
42
43 71264-GO01 [ I3 I I OSSR 1
44 71827-GO01 LATCH BRACKET ...ttt st e st et s e nne e s e e snneeesneeeesneeeans 2
45 01014-G03 CARRIAGE BOLT, 1/4 - 20 X 3/4" LGi....uveieee ettt e e e 4
46 00559-G7 WASHER, 1/4" .ot e e e st e e e e eanteee e e sennreeeeeanns 4
47 14390-G4 LOCK NUT, 1/4 = 20 .t seee st s e e e e s e nne e s ee e snneeesneneesneeeans 4
48 71965-G01 EXTENSION SPRING.......cooi i e e seee e seeeesneeesee e e sneeeens 2
49
50 71273-G01 BED STOP CABLE ..ottt e 1
51 00438-G8 [T I IR Y 1 T < e X 1
52 00642-G8 L] | =1 o TR R 2
53 11098-G6 LOCK NUT, 5/16 = 18 ...eeeeiiee ettt ettt e e e s e e e s e nnnaeeee s 2
54 00439-G4 SCREW, 5/16 - 18 X 1 1/2" LG ...eriiie ettt ettt 1
55
56 74231-GO1 BED LINER ..ottt e 1
57 74232-G01 TAILGATE LINER ...ttt ettt e e st e e e s et e e e ssnnreeeeeenns 1
58 18436-G1 RIVET, 174" X /4" LG ...eeeeiie ettt ettt et e ettt e e e ssae e e s naee e s e nnnneeee s 4
59 14601-G10 RIVET, 3/168" X 3/8" LG .. ceeee e eesiee et s e eee e ee e snee e sneeeesneeeseeeesneeeens 6
60 71517-GO1 BED CAPACITY DECAL (500 LB) ...ueieiieieeeeee e 1

Service Parts Manual Page Q-6




I TRUCK BED, MANUAL LIFT Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

61

62 71258-G01 BED FRAME ...t 1
63 00438-G8 SCREW, 5/16 - 18 X 1" LG c.eeiieiiee et see e eee e te e eiee e s e e e s 4
64 00642-G8 WASHER, 5/18" ..ottt ettt e et e e e s e sat e e e e eanteeeeesennreeeeenans 8
65 11098-G6 LOCK NUT, 5/16 = 18 ...eeeeiiee ettt ettt e e e s e e e s e nnnaeeee s 4
66

67 00415-G6 BOLT, 1/4 - 20 X 1 3/4" LGi.eeoiieieiee ettt e e e e e e 2
68 00642-G7 WASHER, 1/4" .ot e e e st e e e e eanteee e e sennreeeeeanns 4
69 00891-G2 LOCK NUT, 1/4 = 20 .t seee st s e e e e s e nne e s ee e snneeesneneesneeeans 2
70

71 00429-G4 BOLT, 3/8 - 18 X 3 172 ettt ettt e e s e e e e e 2
72 00643-G1 WASHER, /8" ..ottt e e st e e e s sat e e e e eanteeeessennraeaeeanns 4
73 70291-GO1 RUBBER BUSHING ...t ee et e e snee e see e e sneeeens 4
74 70289-G02 T 0 = S 2
75 11098-G5 IO 101 G N[O 7 < SRR 2
76

77 71231-GO1 B D, B0 .ttt s e e e e e nneeas 1
78 71772-GO1 CORNER TUBE ... ettt ettt e s 2
79 00762-G9 SCREW, 5/16 - 18 X 2 1/2" LG ..evriieei ettt 4
80 00559-G8 WASHER, 5/18" ..ottt ettt e et e e e s e sat e e e e eanteeeeesennreeeeenans 4
81 00550-G3 LOCK NUT, 5/18 - 18 ..ttt e e e e e see e e sneeeens 4
82 71718-GO1 END CAP, 1 172 ettt e et e e ee e st e e neaeeeneee s 2
83 71717-GO1 N I 0N SR 2
84

85 | 71777-G01 | DECAL (WARNING) w..oovereeeeeeeeeeeeeeseeeeeeeeeeeseeeeeeeeeeseeee s seeseeseeeeesee e eeee e 1

Page Q-7 Service Parts Manual




I Electric Vehicle TRUCK BED, MANUAL LIFT

Service Parts Manual Page Q-8



I TRUCK BED, ELECTRIC LIFT Electric Vehicle

12
1 - Includes Items 2 - 37 N&/ < 40 13
g

@ 3
2
0,

Page Q-9 Service Parts Manual



TRUCK BED, ELECTRIC LIFT

Electric Vehicle

46

Part of Truck Bed

Page Q-10

Service Parts Manual



I TRUCK BED, ELECTRIC LIFT Electric Vehicle

% 63 - Includes Items 64 - 86

Front of Vehicle

q
\:/WHT from Actuator
v

BLK from Battery
. <~ "RED from Battery
— RED from Actuator

Battery Connections

Front of Vehicle

BLK Lead
RED Lead

Front of Vehicle

)

To
Control
Harness _ __—:-

il

_ To Circuit Breaker and
Toggle Switch

Rear Frame
Member

Page Q-11 Service Parts Manual



I Electric Vehicle TRUCK BED, ELECTRIC LIFT |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71260-GO01 TRUCK BED ASSEMBLY (35") (INCLUDES ITEMS 2 - 37) ..ccveeiiieeeeeeciiieeeeene 1
2 71231-GO1 2T 1 R PRSP 1
3 71248-GO1 SIDE PANEL (35") (PASSENGER SIDE) ......veoovveeeeeeeeeeeeeseeeeseseeeesseessneens 1
4 71248-G02 SIDE PANEL (35") (DRIVER SIDE) ....couveeeeeeeeeeereeeeeseeseeesessesesseessseessseens 1
5 16705-G3 SCREW, 1/4 - 20 X 3/4" LG c..ueveeee e eceieee ettt ssee et ee e ssanee e e eans 10
6 00915-G1 BONDED WASHER, 1/4" ...ttt e 10
7 00559-G7 WASHER, 1/4" ..ot e e e s e e e e e s e enaeeee s 10
8 14390-G4 LOCK NUT, 174 = 20 e ettt ettt ettt e s e e e e e e e e 10
9
10 71717-GO1 o T 0 Y e 2
11 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LG uveiiei et eeieee e esteeee e sseee et ee e ssanene e 4
12 00915-G1 BONDED WASHER, 1/4" ...ttt e 8
13 14390-G4 IO 107 G\ LU I e 4
14
15 71322-G01 POST (PASSENGER SIDE) ....oiiiiiiieeceee sttt 1
16 71322-G02 POST (DRIVER SIDE)...ccciiiiiiiieeeiee ettt s 1
17 71718-GO1 N 0 Y e O 2
18 71838-G01 RUBBER BUMPER ..ottt 2
19 16705-G3 SCREW, 1/4 - 20 X 3/4" LG c..ueveeee e eceieee ettt ssee et ee e ssanee e e eans 4
20 00915-G1 BONDED WASHER, 1/4" ...ttt e 4
21 00559-G7 WASHER, 1/4" ...ttt e e nnnee e enee s 4
22 14390-G4 IO 107 G\ LU I e 4
23 13437-G8 LOCK SCREW, 3/8 - 16 X 2" LG ...utiiieiiiieiie ettt e e . 4
24 11027-G5 LOCK NUT, 3/8 - 16 ueieieieiiieiieestiee e ettt e st e e e e e sree e e s e e e e e 4
25
26 71245-GO01 2| I 1
27 27666-G01 HINGE ...t e e e e e e e 2
28 01002-G08 BOLT, 174 - 20 X 1" LG weeeeiciieee ettt e e e e e e e e e 4
29 00559-G7 WASHER, 1/4" ...ttt e e nnnee e enee s 4
30 14390-G4 IO 107 G\ LU I e 4

Service Parts Manual Page Q-12




I TRUCK BED, ELECTRIC LIFT Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 71748-GO1 TAILGATE KEEPER ...v.cooeveeoeeeeeeeeeeeeeeseeesssseeessesessssseseseessseeseseeseseseeeee 1
32 | 16705-G3 SCREW, 1/4 - 20 X /4" LG veeoeeeeeeeeeeeeeeeesseeeeeseeseeeseesseeesseseessessessesseens 1
33 | 00559-G7 WASHER, 1/4" oo seeeeeeesee e eeeee e s seseee s s s s seeseeeee 1
34 | 14390-G4 LOCK NUT, 1/4 = 20 v.eeeeveeeeeereeeseeeeesseseeesessesseesssssesseessesseeessssssessssseesseees 1
35 | 71083-Go1 TAILGATE CABLE ..ooveeoeeeeeeeeeeeeeeeeeeeeese e eeseseeeseeseseseseeeseessseeseseeasesseeee 2
36 | 00106-G6 SELF-TAPPING SCREW, #12 - 24 X 3/4" LG cvvveoeveeereereeeeseeeeeeseesecesseseens 2
37 | 00915-G1 BONDED WASHER, 1/4" «..eveeeeeeeeeeeeeeeseseeesseeesessesesesssssseessesseessesseessssseens 2
38
39 | 71901-GO1 | E-Z-GO DECAL (E-Z-GO)uvveroereeieeeeeeeseeeeeseeeeeseeseeeseeseeeeseseseessessesseesessesenens 1
40 | 71771-GO1 | LABEL (TILT WARNING) w.vvcooveeeeeeeeeseeeeeer e seeeeeeseseeeeseeseeeseeseee s eeeseeeeen 1
41
42 | 74231-GO1 | BED LINER covooooeeeeeeeeeeeeeeeee oo eeeeeeeeeeeseesesse e sesseeesses e ssssseesees s ses s seeseeeee 1
43 | 74232:G01 | TAILGATE LINER ... ooeeeeoeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeseseeesseeeeesseseeesees s see s seeseeeeee 1
44 | 18436-G1 RIVET, 1/4" X 1/2" LG eeveeeeeeeeseeeeeeseeeeeeseeseeeseeeseesseseeesseseeesees e sesseeesaes s senees 4
45 | 14B01-G10 | RIVET, 316" X 3/8" LG werrrveeeeeeeeeeeeeeeeeeseeeesseeesssseeessssesssssssesessseessesseessesseeene 6
46 | 71517-GO1 | BED CAPACITY DECAL (500 LB) oovveoeeeeeeeeeeseseeeesseeeesseseeesessseessesseeseeseeeene 1
47
48 | 71258-G01 | BED FRAME ..o eeee e eeeee e eseseessesee e seeeeeeee 1
49 | 00438-G8 SCREW, 5/16 = 18 X 1" LG cvvvevrereeereeeeeeeseeesssseesesseeeseesssessssssesssssssssesssesssseeens 4
50 | o00642-G8 WASHER, 5/16" +.vvveoeeeeeeeeeeeesseeeeeseseseesessseeessseseesesseesessesesessssessessssessesseessssenens 8
51 11098-G6 LOCK NUT, 5/16 = 18 weeerveeeeeeeeseeeeeseeeeeeseeseeesseeseessesseesseseesses e sesseeesaes s 4
52
53 | 00415-G6 SCREW, 1/4 = 20 X 1 B/8" LG wrrevveeeeeeeeeeeseeeeesseeeesesseeeseesssesessssessessssessessessssenens 2
54 | 00642-G7 WASHER, 5/16" +.vvveoeeeeeeeeeeeesseeeeeseseseesessseeessseseesesseesessesesessssessessssessesseessssenens 4
55 | 00891-G2 LOCK NUT, 1/4 = 20 coveeoeeeeeeeeeeeseeeeeeseeeeeeseeseeeseeeseesseseeesseseesses e sesseeesaes s 2
56
57 | 00429-G4 BOLT, 3/8 - 16 X 3 1/2"norveeoeeveeeeeeeeeseeseeeseeseesesesesesssseesssseesess e sessseesaessseansees 2
58 | 00643-G1 WASHER, B/8" ... eveeoeeeeeeseeeeesseeseeseeeseesesssseeesssseesssseesessesesesssseseessssessesseessssenens 4
59 | 70291-GO1 | RUBBER BUSHING ........mooveeeeeeeeseeseeeseeeeeeseseeeeseeseeeseeseeesseseseessesseesseeseesseseeens 4
B0 | 70289-G02 | SPACER ... eeooeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeees e eeee e e e e s s ees e eees s eeee s 2

Page Q-13 Service Parts Manual



I Electric Vehicle TRUCK BED, ELECTRIC LIFT |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 11098-G5 IO 101 G N[O 7 < SRR 2
62
63 74052-G03 ELECTRIC DUMP KIT (INCLUDES ITEMS 64 - 86) .....cccccevereeeeriereneeeeenieeenns 1
64 74165-G01 CIRCUIT BREAKER MOUNTING BRACKET ....ccvvveeee e 1
65 21320-G4 CIRCUIT BREAKER, 30 AMP, 12V ...ooiiiiiiiieee ettt 1
66 00150-G4 SCREW, #10 - 24 X /2" LG oot see e seee e e 2
67 00565-G5 LOCK WASHER, #10 ..eiiiieiiiiiee ettt seee s et e e s e e 2
68 00526-G3 NUT, #10 - 24 e e e e e e e ene e e e e e 2
69 25976-G14 14 GA WIRE (RED 5") ..ttt e et 1
70
71 27680-G01 TOGGLE SWITCH....ceiiiiieee et ee s 1
72 27447-G01 TOGGLE GUARD .....ceiee ettt e e e e e snan e s 1
73 27446-G01 LABEL. ... ettt e e s 1
74 10570-G9 RIVET, 1/8" X 11/32" LG «eeeeieeieeeee ettt e et e e e 2
75 27612-G03 ELECTRIC ACTUATOR ...ttt e e 1
76 27613-G01 SPACER ..t e e e e e e ean 2
77 14443-G10 CLEVIS PIN, 1/2" X 3" LG teeetteeeeetieesieeeeseeeseeeeseeeeseeeeseneesseeesseeesnseeenns 1
78 21683-G1 COTTER PIN, 2 11/18" LG weeeecieee e see e e e ee e 2
79 14443-G11 CLEVIS PIN, 1/2" X1 3/4" LG ceveeeei et ceteee ettt ereee et ee e ssaneeee e 1
80
81 74163-GO1 WIRE HARNESS (CONTROL) ...ctiiiiieiiee e esee e tee e 1
82 17618-G1 WIRE TIE . ettt et e s e e s e enae e s 8
83
84 71283-G01 ELECTRIC LIFT BRACKET ..ottt ettt 1
85 00462-G7 BOLT, 7/16 - 14 X 7/8" LG weooeeie et ee et e e 2
86 00734-G1 O 107 8\ L T 2
87
88 71489-G01 WARNING LABEL..... ettt ettt e st e e e s esnte e e s ssnnreeeeeenns 1

Service Parts Manual Page Q-14




I WEATHER PROTECTION Electric Vehicle

SUN TOP

1 - Includes Items 2 - 19

Front of Vehicle

S

Front of Vehicle
15— |

Page R-1

Service Parts Manual



I Electric Vehicle WEATHER PROTECTION

Front Top

Strut REAR VIEW MIRROR

21 - Includes ltems 22 - 24

3-SIDED SOFT
ENCLOSURE

26 - Includes Items 27 - 28

Service Parts Manual Page R-2



I WEATHER PROTECTION Electric Vehicle

Front of Vehicle

4°

38 Windshield
Retainer

Front of Vehicle

49

Front of Vehicle

49

Windshield
Retainer

Front of Vehicle

49

Page R-3 Service Parts Manual



I Electric Vehicle WEATHER PROTECTION |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 2 3 4 5 DESCRIPTION QTy.
1 75040-GO* SUN TOP KIT (INCLUDES ITEMS 2 -19) ..ot 1
2 27069-G07 ST ]\  1 SO 1
3 75045-G01 FRONT STRUT ...ttt ee et seee et e et e e e see e e ene e e see e s eneeeennes 1
4 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LG ...uveeee ettt 4
5 00905-G8 LOCK WASHER, 5/18"....ciii ettt e e enee e e e 4
6 75048-G01 SPACER, 172 .ottt ae e n e nnee s 2
7 00570-G2 WASHER, 5/18" ...ttt e s e e e e s e e s e enaeeee s 6
8 71328-G01 REAR STRUT (DRIVER SIDE) ...ttt 1
9 71328-G02 REAR STRUT (PASSENGER SIDE)......ccccueiiiiiiiee e 1
10 00439-G6 BOLT, 5/16 - 18 X 1 3/4" LG cueveeeeiee ettt e e e e e s 4
11 00571-G2 WASHER, 5/18" ...ttt e s e e e e s e e s e enaeeee s 8
12 17255-G1 NYLON WASHER, 5/168" ...ttt e e e e 4
13 11098-G6 LOCK NUT, 5/16 = 18...eiieiieeiieeesieesetteeseeeeseeeeste e e te e e eesee e s enee e e 4
14 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) «...eveveviiieiieee e 2
15 00753-G6 BOLT, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL).....ccccvveveeeeeeeeeee e 2
16 00559-G7 L NS = T SR 8
17 75051-G01 PLASTIC SPACER ... .ttt e e see e e enes 4
18 00891-G2 LOCK NUT, 1/4 = 20 iee e eeeeeeeeeesete et e st et e e e s e e e s e e sse e s sneeeenes 4
19 19853-G1 END CAP, 1 ettt e e e e e e e e e e ree e e e e enee e e e e e nnees 2
20
21 19528-G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 22 = 24) .....ooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesee e seeeee s esseeesenenen 1
22 19496-G1 REAR VIEW MIRROR........ooiiiii ittt 1
23 19502-G2 SUPPORT BRACKET ...ttt et e s e e s e e e e e e e s s nnaeeeeens 1
24 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) «.cceveveiieeee e 1
25
26 75367-G01 3-SIDED SOFT ENCLOSURE KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 27 = 28) «...eeooeeeeeeeeeeeeeseeeeeeeeeseeeeeseeeeeseeeeseseeeesseesseeesenenen 1
27 * ENCLOSURE ...ttt e e e e s et e e e rnnre e e e s ene 1
28 * RV = {0 TSR AR
29

Service Parts Manual Page R-4




I WEATHER PROTECTION Electric Vehicle |

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta, GA
30904. Telephone (706) 729-9911 or FAX (706) 729-9955

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30

31 75524-G01 | WINDSHIELD KIT (FLAT) (800) (INCLUDES ITEMS 32 - 38) ....ovooevererrreneanee. 1
32 EGWFX03 WINDSHIELD (FLAT) weeteiteieeieeeeieee et eeste e e eieeesee e eneeeseeessnee e e nneeennneeesneeas 1
33 EGWHC12 SASH, 26" LGi...eeiiie ettt e s e nnan e s 2
34 EGWHS12 BOLT, 1/4 - 20 X 1 3/4" LG. (STAINLESS STEEL)....cceeeecieeeeeiieeeeieeeees 2
35 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ..cccceeieieeeee e 4
36 EGWHG13 RUBBER GROMMET .....ooiiii ittt e e e e e 2
37 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) «..ceveiiiiieeee e 2
38 EGWHL14 T o I I 1
39

40 75525-G01 WINDSHIELD KIT (SPLIT) (800) (INCLUDES ITEMS 41, 42, 34 - 38)............... 1
41 EGWSX03 WINDSHIELD (SPLIT)uttieiiiiieeie ettt e e e e enee e e e 1
42 EGWHC10 T XS] o T = X 2
43

44 71966-G03 WINDSHIELD KIT (FLAT) (800LX) (INCLUDES ITEMS 45, 33 - 37)...cccccvveeeenne 1
45 71960-G01 WINDSHIELD (FLAT) «eutttieeiiteteeestiee e teeee st e s e e s e s e e e 1
46

47 71966-G04 WINDSHIELD KIT (SPLIT) (800LX) (INCLUDES ITEMS 48, 49, 34 - 37) ......... 1
48 71961-G01 WINDSHIELD (SPLIT)uttieiiiiieeie ettt e e e e enee e e e 1
49 EGWHC10 TS 1 e 2 I TSR 2
50

51 71966-G01 WINDSHIELD KIT (FLAT) (800LX) (INCLUDES ITEMS 52, 33 - 37)..ccccccveennee. 1
52 71954-GO1 WINDSHIELD (FLAT) (LEXAN) ... eeeeeeeeeee e seeeeesesseeseseeseseeessseens 1
53

54 71966-G02 WINDSHIELD KIT (SPLIT) (800LX) (INCLUDES ITEMS 55, 56, 34 - 37) .......... 1
55 71955-GO1 WINDSHIELD (SPLIT) (LEXAN) ..o eeeeeeeeeeeeeeeeeeeeeeeesesees s ssseeeseneens 1
56 EGWHC10 TS 1 e 2 I TSR 2

Page R-5 Service Parts Manual




I Electric Vehicle WEATHER PROTECTION

Service Parts Manual Page R-6



I WHEELS AND TIRES Electric Vehicle

1 - Includes Items 2, 19, 20

4 - Includes Items 5, 19, 20

7 - Includes ltems 8, 19, 20
10 - Includes Items 11, 19, 20
13 - Includes Iltems 14, 22, 23
16 - Includes Items 17, 22, 23

Tire design may vary by Part Number

Page S-1 Service Parts Manual



WHEELS AND TIRES

Electric Vehicle

CHROME HUBCAP

6

27

CHROME HUBCAP

8

26

GOLD / SILVER SPOKE HUBCAP

28, 29

Page S-2

Service Parts Manual



I WHEELS AND TIRES Electric Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27772-G01 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 2, 19, 20) ............. A/R
2 27772-G05 CARLISLE TIRE (LINKS 18 X 8.5 -8, 4 PLY RATED).....ccccveierreieeeereee A/R
3
4 27772-G03 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 5, 19, 20) | A/R
5 27772-G07 CARLISLE TIRE (TURF SAVER 18 X 8.5 -8, 4 PLY RATED) ....cceccvveneene. A/R
6
7 27772-G09 WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 8, 19, 20) ............. A/R
8 27772-G10 CARLISLE TIRE (LINKS 18 X 8.5 -8, 4 PLY RATED)....cceviiicieieecreeee A/R
9
10 27775-G01 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 11, 19, 20) ...| A/R
11 27775-G02 CARLISLE TIRE (USA TRAIL 6 PLY 18.5 X 8.5 - 8, LOAD RANGE C) ...... A/R
12
13 27784-G02 WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 14, 22, 23)...| A/R
14 27784-G04 CARLISLE TIRE (USA TRAIL 18.5 X 5.7 - 8, LOAD RANGE C).......ccccvev... A/R
15
16 35154-G03 WHEEL AND TIRE ASSEMBLY, FOAM FILLED USA TRAIL

(INCLUDES ITEMS 17, 22, 23) ..c.eeiiiee ettt A/R
17 27784-G01 CARLISLE TIRE (USA TRAIL 18.5 X 5.7 - 8) .o sieeereeeeeeee e A/R
18
19 15169-G2 WHEEL RIM (4 LUG) ittt e A/R
20 11657-G1 VALVE STEM ...ttt A/R
21
22 33678-G01 WHEEL RIM (4 LUG) ..ot A/R
23 26482-G01 VALVE STEM (METAL) ..ceiiieie ettt e A/R
24
25 14913-G* 8" CHROME HUBCAP (OPTIONAL).....coiteitereereee e A/R
26 16042-G* 6" CHROME HUBCAP (OPTIONAL).....coiteiiieereee e A/R
27 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) ...ooiieee e A/R
28 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) .....otiiiieie e A/R

Page S-3 Service Parts Manual



I SPECIALTY PRODUCTS |

SPECIALTY PRODUCTS

Service Parts Manual Appendix - A



I SPECIALTY PRODUCTS |

SPECIAL TOOLS PART NO.
BATTERY MAINTENANGCE KIT ...ttt e s s e nn e 25587-G01
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL).....eiiiiieiieceee e s 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ..ot 28251-G01
CURRENT INDICATOR ...ttt sttt ettt s sae e e see e s e e e s e e eae e e emeeen e e ene e sare e e e nane e 16489-G2
DIGITAL MULTI-METER ...ttt et sttt e e e e e e n e sme e e reeenneenee s 27481-G01
CRIMPING TOOL ...ttt ettt ettt e s e et e s e e ae e e e e e e s e e s be e s e e e ne e sanesateeneneenneesaneenneas 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) ..ottt s s n e s 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) ... s snesn e e e 18753-G1
PAINT

.6 OUNCE BRUSH ON PAINT - HUNTER GREEN........ooiiiiiei e 28432-G02
.6 OUNCE BRUSH ON PAINT - INDUSTRIAL YELLOW .....oteiii e 28432-G03
12 OUNCE SPRAY - HUNTER GREEN .......oiiiiie e 28140-G09
12 OUNCE SPRAY - INDUSTRIAL YELLOW .....ooiiiiiiie et 28140-G14

PERFORMANCE PRODUCTS

FORMULA 40 VINYL-COAT® - WHITE......cceiiiieeree st se e s s s nre e sre e e 28166-G01
PLEXUS® CLEANER, 7 OUNCE (FOR WINDSHIELDS).......coovvueoeeeeeeeeeeseseeesseesseessessesssessessssssssssesssessensenns 28433-G01
PLEXUS® CLEANER, 13 OUNCE (FOR WINDSHIELDS)......coovuereeeeeeeeeeeeeeseeseseeseesesseessessessessessssssssnsensnes 28433-G02
BATTERY PROTECTOR, 14 OUNCE SPRAY ...ttt sre e s nne e 75500-G01
WHITE LITHIUM GREASE, 14 OUNCE SPRAY ...t 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE SPRAY ......oo et 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE SPRAY ..o 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE LIQUID.........cccoiiiiiiiiiiicce e 75505-G01
BATTERY CLEANER, 32 OUNCE WITH TRIGGER SPRAYER .......coooi e 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE WITH TRIGGER SPRAYER .......coooiiiieieeceeeeee e 75507-G01
MULTI-PURPOSE VALUE PACK ... ettt sttt sme e e ne e neenane e 75508-G01

+ BATTERY PROTECTOR, 4 OUNCE SPRAY

+ PENETRANT/LUBRICANT, 4 OUNCE SPRAY

+ WHITE LITHIUM GREASE, 4 OUNCE SPRAY

+ CARBURETOR & CHOKE CLEANER, 4 OUNCE SPRAY

Appendix - A Service Parts Manual



I ACCESSORIES |

ACCESSORIES LISTING

Service Parts Manual Appendix - B



I ACCESSORIES |

ACCESSORIES LISTING KIT NO.
ASHTRAY KIT .. oot 75109-G02
BALL HITCHKIT . . oot oo 75326-G02
BUMPER KIT. . oo\t ee et e 74041-GO1
CLEVISHITCHKIT .. oot 75327-G02
CHROME HUB CAP 8” . ...\ e e 14913-G* .
CHROME HUB CAP 6” . ..ot e oo 16042-G* .
DEFROSTER/COOLING FAN . . .. ..o oo 74248-GO1
DIFFERENTIAL GUARD . .. oo oo 25353-G01
DOOR SET ..ttt 74301-G0*
DOOR SET (VINYL) ..o evoeee e 74242-GO1
ELECTRICDUMPKIT. .o\t ee e 74052-G04
GLOVE BOXDOOR ... oo 75459-G0*
HOURMETERKIT oot 75113-G02
INSIDE MIRROR . .« + e e eeeee e 27924-GO1
INSTRUMENT/SWITCH PANEL . . . ... oo 74250-GO1
REAR VIEW MIRRORKIT. . ...\, 19528-G2.
SOFTENCLOSURE ... ovoee e 75367-GO1
STEEL CAB, W/O DOORS (800 LX) ............. 74294-G0*
STEEL CAB, W/O DOORS (800 & INDUSTRIAL). . . . 74300-G0*
STROBE LIGHT. .+« e e oo et 74245-GO1
SUNTOPKIT © et 75040-GO*
TURN SIGNALKIT ..o 75107-G02
GOLD SPOKE WHEEL COVERS ... ........... .. 19241-G* .
SILVER SPOKE WHEEL COVERS. . ............. 19241-G* .
WINDSHIELD (FLAT) (800 & INDUSTRIAL) . ...... 75524-G01
WINDSHIELD (SPLIT) (800 & INDUSTRIAL). . ... .. 75525-G01
WINDSHIELDS (800 LX MODEL) . . . ..o .. 71966-G0*
WINDSHIELD WIPER . . .. oveeeeeeeeeeeeeen 74244-GO1
WORK LIGHTS . . oot 74247-GO1
WORK LIGHT BARWITHLIGHTS . ... ... v.... .. 71323-G04
WORK LIGHT BAR WITH STROBE ... ........... 71323-G05

See BODY

See BODY

See BODY

See BODY

See WHEELS AND TIRES
See WHEELS AND TIRES
See CAB

See REAR AXLE

See CAB

See TRUCKBED

See BODY

See ELECTRICAL SYSTEM
See WEATHER PROTECTION
See CAB

See WEATHER PROTECTION
See WEATHER PROTECTION

See CAB

See CAB

See WEATHER PROTECTION
See ELECTRICAL SYSTEM
See WHEELS AND TIRES
See WHEELS AND TIRES
See WEATHER PROTECTION
See WEATHER PROTECTION
See WEATHER PROTECTION

See CAB

See ELECTRICAL SYSTEM
See ELECTRICAL SYSTEM
See ELECTRICAL SYSTEM

Appendix - B Service Parts Manual



[EZGO0]

a A= Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	FrontCover800E.ps
	

	Pg i-ii ModelsWarranty.ps
	
	

	Pg iii-vi GenIndex.ps
	
	
	
	

	Pg vii-viii HowToUse.ps
	
	

	Pg ix IPBHeading.ps
	

	Accelerator.ps
	
	
	
	

	G04 BattChargePort.ps
	
	
	
	
	
	
	
	

	G06BattChargeOB.ps
	
	
	
	
	
	
	
	

	CEBatteryChargers.ps
	
	

	(C)Body.ps
	
	
	
	
	
	
	
	
	
	
	
	

	Brakes.ps
	
	
	
	
	
	
	
	

	Cab(Curtis).ps
	
	
	
	
	
	
	
	

	DirectionSelector.ps
	
	
	
	

	ElectricMotor.ps
	
	

	Electrical.ps
	
	
	
	
	
	
	
	
	
	Electrical.ps
	

	
	

	ESC.ps
	
	
	
	

	FrontSuspension.ps
	
	
	
	

	RearAxle.ps
	
	

	RearSuspension.ps
	
	

	(N)Seating.ps
	
	
	
	

	Steering.ps
	
	
	
	

	(Q)aMANUALBED.ps
	
	
	
	
	
	
	
	

	(Q)bELECTRICBED.ps
	
	
	
	
	
	

	SecR WeatherProtection.ps
	
	
	
	
	
	

	Wheels and Tires.ps
	
	
	

	App A SpecProducts.ps
	
	

	App B Accessories.ps
	
	

	BackCover800E.ps
	


